c\, valentin
DRUCKSYSTEME

Spare parts list
Parts list

I Spectra

Quality . Tradition . Innovation
Modifications and errors excepted



90.88.000
SPECTRA 106/12 TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
1* 37.04.107 Thermal printhead 107-12 Vario I/Vario II/SPE 106/Spectra 106 1
2 45.88.120 Interlayer SPE 106 1
3* 70.87.001 CPU SPE/Spectra 1
4 90.88.200 Spectra 108/12 transfer printer 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

21172



90.88.100
SPECTRA 107/12 TRANSFER PRINTER
KCE PRINTHEAD

Modifications and errors excepted Spectra: 06.2023 3/172
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Spectra: 06.2023

Modifications and errors excepted



90.88.100

SPECTRA 107/12 TRANSFER PRINTER

KCE PRINTHEAD

89

161

5/172

Spectra: 06.2023

Modifications and errors excepted



90.88.100

SPECTRA 107/12 TRANSFER PRINTER

KCE PRINTHEAD

110

114

176

6/172

Spectra: 06.2023

Modifications and errors excepted



90.88.100

SPECTRA 107/12 TRANSFER PRINTER

KCE PRINTHEAD

20 16.88.055

Sprocket wheel

Spectra/SPE/DPM/Vario/SPX/Vita/Flexicode/ALP

21 16.88.060 Knob Spectra/Duoprint
22 16.88.065 Brake ring Spectra/SPE/Vario/SPX/Vita/Eco
23 |16.88.070 Slide bearing Spectra/SPE/SPX/ALP

24 16.88.108

Label unwinding roller

Spectra 10X

25* [18.88.101

Pressure roller

Spectra/SPX/Duoprint 107/ILX 10X/SPE

26* 22.08.001

Toroidal transformer

Spectra/SPE/DPM llI

27 23.01.040

Filter

28* 124.02.005

Fine-wire fuse 3.1 A 5x20

Pos [ldent-No. Descriptionl Description2 Quantity
10.41.015 Spacer roller 6x3.2x6 mm 2
10.88.001 Bearing bush Spectra/SPE/DPM/SPX/Vita/Flexicode/ILX/ALP 2

3 10.88.015 Spacer sleeve Spectra/SPE/Vario/SPX/Vita 1

4* 10.88.020 Eccentric bearing Spectra/SPE/SPX/Vita/Duoprint/ILX 2
5 10.88.025 Bearing ring Spectra/SPE/SPX 1

6 10.88.035 Knurled knob Spectra/SPE/SPX 1

7 12.40.308 Distance bolt M3x8 2

8 12.40.361 Distance bolt M3x60 5

9 12.40.410 Distance bolt M4x10 3

10 |12.40.417 Distance bolt M4x17 Spectra/SPE 4
11 12.40.434 Distance bolt M4x34.8 8
12 |12.88.001 Spring pillar Spectra 1
13* 112.88.030 Eccentric pin Spectra/SPE/SPX 1
14 |12.88.035 Pin Spectra/SPE/SPX/Flexicode 1
15 [16.01.020 Machine foot, h: 10.5 mm Spectra 4
16 16.88.001 Front panel Spectra 1
17 16.88.027 Window Spectra 1
18 16.88.035 Label guiding Spectra/SPE "SES" 2
19 16.88.040 Roller Spectra/SPE "SES" 5
1

1

1

1

1

2

1

1

1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

71172



90.88.100
SPECTRA 107/12 TRANSFER PRINTER
KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
29* 126.01.032 Power switch Spectra | 1
30* |26.88.001 Foil keyboard Spectra 1
31 |28.30.081 Grounded conductor 2 Vario/DPM/SPE/Dynacode/Pica/Flexicode/SPE Il 1
32 28.30.089 Grounded conductor 1 Spectra/DPM/SPE/Dynacode/SPX/Vita/Flexicode 1
33* 28.88.001 Connecting cable, CPU-power supply Spectra/SPE "SRD"/SPE "GEA" 1
34* [28.88.005 Cable for label photocell Spectra/SPE 1
35* 128.88.012 Printhead cable, data signals Spectra 107/Spectra 160 1
36 |28.88.015 Power supply line Spectra/DPM III/SPE/SPX Il 1
37 |28.88.020 Bushing cable Spectra 1
38* [28.88.102 Printhead cable, power supply Spectra 107/SPE 1
39 |[35.01.002 Cable joint 100x2.5 mm 2
40 |35.01.005 Flexiprint harness bracket 1
41 |35.01.011 Cord-Clip 8 mm 2
42* 137.04.101 Thermal printhead 107-12 Spectra/SPE/DPM llli 1
43 |37.28.010 Vibration absorption Spectra/SPE/SPX 1
44  |37.28.020 Edge protection file Pica/Spectra, in meters 0,55m
45 |37.88.001 Rubber-sponge 0,01
46 37.88.005 Adhesive tape 0,03
47  140.01.003 Shaft protection 3.2 mm 11
48 |40.01.006 Shaft protection 6 mm 9
49  |40.01.007 Shaft protection 7 mm 1
50 40.02.010 Protective ring 10 mm 1
51 |41.01.007 Rosette 4x9 mm 3
52 141.02.002 Fan shaped washer M4 2
53 |41.03.003 Lock washer M3 8
54 141.03.004 Lock washer M4 48
55 [41.03.006 Lock washer M6 2
56 [41.03.008 Lock washer M8

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

8/172



90.88.100
SPECTRA 107/12 TRANSFER PRINTER

KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
57 142.05.006 Grooved taper pin 3 X 6 mm 2
58 45.87.015 Printhead bearing, left SPE 107/Spectra 107/Spectra 160/Duoprint 1
59 145.87.020 Printhead bearing, right SPE 107/Spectra 107/Spectra 160/Duoprint 1
60 [45.87.110 Printhead bracket SPE 107/Spectra 107/Duoprint 107 1
61 |45.87.115 Strut SPE/Spectra 107/Duoprint 107/LPM 11 10X 2
62 |45.87.120 Intermediate plate, right SPE/Spectra 107/SPX/Duoprint 107/ILX 10X 1
63 45.88.020 Spacer Spectra/SPE 1
64 |45.88.025 Pressure lever Spectra/SPE/SPX 1
65 |45.88.035 Limit stop Spectra/SPE/SPX/ILX 10X 1
66 45.88.101 Profile, above 140 mm Spectra/SPE/SPX/ILX 10X 1
67 45.88.115 Strut Spectra/SPE 1
68 |46.87.101 Printhead shaft, right SPE 107/Spectra 107/Duoprint 107 1
69 46.88.101 Bearing pillar for label guiding Spectra/SPE 1
70 |46.88.105 Spacer shaft for label guiding Spectra 1
71 146.88.110 Brush shaft Spectra/Vita/Duoprint 107 3
72 146.88.115 Straight shaft Spectra/SPE/SPX/ILX 10X 1
73 146.88.120 Ribbon rewinding/unwinding shaft Spectra/SPE/SPX/Vita/ILX 10X/ALP 2
74 47.04.001 Hexagon nut M3 6
75 47.05.001 Hexagon nut M4 2
76 47.07.001 Hexagon nut M6 1
77 |47.08.001 Hexagon nut M8 1
78 48.01.870 Hexagon screw M8x70 1
79 |48.04.208 Screw M2x8 2
80 48.10.005 Setscrew M4x4 4
81 148.10.406 Setscrew M4x6 1
82 48.10.408 Setscrew M4x8 2
83 148.10.505 Setscrew M5x5 5
84 148.13.001 Screw 2.9x9.5 6

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

9/172



90.88.100

SPECTRA 107/12 TRANSFER PRINTER
KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
85 [48.13.212 Screw 22x4.5 6
86 [48.13.410 Screw 40x10 3
87 |48.13.416 3
88 148.14.304 Pan screw M3x4 2
89 48.14.306 Pan screw M3x6 53
90 48.14.310 Pan screw M3x10 7
91 48.14.406 Pan screw M4x6 21
92 48.14.410 Pan screw M4x10 10
93 48.15.002 Pan screw M4x10 12
94 |48.15.003 Countersunk screw M3x6 5
95 |48.15.004 Countersunk screw M4x16 19
96 |48.15.204 Countersunk screw M2.5x4
97 48.15.304 Countersunk screw M3x4 2
98 |48.15.308 Countersunk screw M3x8 12
99 48.15.310 Countersunk screw M3x10 1
100 |48.15.316 Countersunk screw M3x16 2
101 |48.15.406 Countersunk screw M4 x 6 4

102* [48.16.001 Knurled screw M3x6 2
103 |48.16.012 Socket cap screw M6x60 1
104 |48.16.028 Socket cap screw M4x28 Spectra/SPE/Vario 1
105 |48.16.312 Socket cap screw M3x12 2
106 |48.16.316 Socket cap screw M3x16 2
107 |48.16.410 Socket cap screw M4x10 12
108 |48.16.412 Socket cap screw M4x12 4
109 ]48.16.420 Socket cap screw M4x20 1
110 |48.16.440 Socket cap screw M4x40 2
111 |48.87.010 Adjusting screw SPE/Spectra 107/Spectra 160/Duoprint 4
112 |50.01.009 Lock washer 5x2x0.3 2

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

10/172



90.88.100
SPECTRA 107/12 TRANSFER PRINTER

KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
113 |50.01.010 Washer 10x16x0.5 1
114 |50.01.012 Lock washer 18x8.15x1.0 stainless 3
115 |[50.01.046 Lock washer M4 4
116 |50.01.057 Lock washer 3.2 31
117 |50.01.065 Lock washer 4.3 13
118 |50.01.077 Lock washer M6 1
119 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1
120 |50.50.802 Washer 8x14x0.2 1
121* |[50.88.001 Striker arm plate Spectra/SPE/SPX/DPM llI+IV/Vario 1l/Vita/FC/ALP 2
122 |52.01.010 Compression spring Solo/Vario/Spectra/Vita 1
123 [52.02.026 Tension spring Spectra 1
124 |52.02.047 Tension spring Desco/Spectra/SPE/SPX/ILX 1
125* (52.55.010 Tension spring 1
126* |52.88.005 Compression spring Spectra/DPM/SPE/Vario/SPX/Vita/Flexicode/ALP 2
127 |55.10.001 Self-adhesive scale 1
128 |55.88.005 Cover foil 380 x 120 mm Spectra 1
129* |[57.01.007 Grooved ball bearing 8
130* [57.02.105 Bearing Spectra 1
131* |[57.02.108 Bearing Spectra 1
132* |57.02.110 Bearing 2
133 |57.88.001 Hinge 2
134 |57.88.005 Hinge 3
135* ]59.87.481 Toothed belt SPE/Spectral07/Spectra 160/Duoprint/ILX 10X 1
136 [59.88.032 Toothed belt wheel Spectra/SPE/SPX/Vita/Flexicode/ALP 1
137 [59.88.033 Toothed belt wheel Spectra/SPE/SPX/Vita/ILX 1
138* (59.88.225 Toothed belt Spectra 1
139 |67.55.115 Memory card cover Vario ll/Spectra 1
140 |67.55.120 Interface cover Vario ll/Pica/Spectra/SPE/SPX/Vita 4

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

11/172



90.88.100

SPECTRA 107/12 TRANSFER PRINTER

KCE PRINTHEAD

Pos |ldent-No.

Descriptionl

Description2

Quantity

141 |67.87.035

Cross bar, right

SPE/Spectral07/Spectra 160/Duoprint

1

142 |67.88.003

Chassis base

Spectra 107/Spectra 160

143 |67.88.005

Cover, left

Spectra 10X/Spectra 16X/Spectra 216/Duoprint

144 167.88.010

Connecting plate

Spectra

145 [67.88.017

Sole plate, above

Spectra 107/Spectra 160/Duoprint

146 |67.88.022

Sole plate, below

Spectra 107/Spectra 160

147 167.88.025

Fixing angle

Spectra

148 |67.88.030

Sole plate ribbon rewinder

Spectra/Spectra [l/SPE/Vario/SPX/Vita

149 ]67.88.035

Sole plate ribbon unwinder

Spectra/SPE/SPX/Vita/ILX

150 |67.88.050 Sole plate label guiding device Spectra/SPE

151 |67.88.055 Cover plate for label rewinder Spectra

152 |67.88.065 Circuit plate Spectra/SPE/SPX
153 |67.88.080 Adjusting plate Spectra/SPE/SPX

154 167.88.090

Cover, right (part of window)

Spectra 107/108/106/162/216/Duoprint

155 |67.88.095

Cover, right (base part)

Spectra 107/108/106/162/216/Duoprint

156 [67.88.101

Base plate

Spectra 107/Spectra 108

157 |67.88.105

Back panel

Spectra 107/Spectra 108

158 |[67.88.112

Cover, right (upper part)

Spectra 107/Spectra 108

159 ]67.88.120

Front sheet

Spectra 107/Spectra 108/Duoprint 107

160 |[67.88.127

COVER PLATE BELOW

161 |67.88.130

Tear-off edge

Spectra 107/Spectra 108

162 |67.88.135

Rewinding plate

Spectra 107/Spectra 108

163* (70.40.010 Power supply Spectra/SPE
164* |70.87.001 CPU SPE/Spectra
165 |71.55.060 Ribbon photocell Vario/DPM/Spectra/SPX

166* |[71.88.001

LCD display cpl

Spectra/DPM HI/SPE

167 |71.88.005

Axial fan cpl

Spectra/DPM lII/SPE

168 |71.88.010

Stepper motor feed

Spectra/SPE

Rlrlr|r|Rr]|Rr|Rr]Rr|Rr|Rr]Rr|Pr]R]|Rr]|Pr]R|RrRrIN|IPIRIRIR]IRRr R ]|~

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

12/172



90.88.100
SPECTRA 107/12 TRANSFER PRINTER

KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
169 |[71.88.015 Photocell printhead cpl Spectra/SPE 1
170 |[71.88.023 Label photocell transmission+reflexion below Spectra 1
171 |72.87.010 Adjusting device cpl SPE 107/SPE 160/Spectra 107/Spectra 160/Duoprint 2
172 [72.87.012 Adjusting device cpl SPE 107/SPE 160/Spectra 107/Spectra 160/Duoprint 2
173 |72.88.007 Carrier plate cpl Spectra | 107/Spectra | 160 1
174 |72.88.015 Washer, inside cpl Spectra I/Vario I 1
175* |72.88.020 Washer cpl, outside Spectra 108/SPE 108 1
176* |72.88.034 Toothed belt wheel cpl Spectra/SPE/SPX/Vita/ILX 10X 2
177+ |72.88.048 Toothed belt wheel cpl Spectra/SPE/Vario/SPX/Vita/Flexicode/ILX/ALP 1
178 |72.88.070 Backfeed plate cpl Spectra/SPE/DPM llI/Vario/SPX/Vita/ILX/ALP 1
179* |[72.88.101 Ribbon rewinding/unwinding roller cpl Spectra/DPM IIlI/SPE/Vario/SPX/Vita/ILX 10X, right 2
180 |72.88.105 Pressure shaft cpl Spectra 107/108/Duoprint/SPE/SPX/ILX 10X right 1
181 |72.88.110 Brush shaft cpl Spectra 107/Spectra 108/Vita/Duoprint 108 2

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

13/172



90.88.200
SPECTRA 108/12 TRANSFER PRINTER

Modifications and errors excepted Spectra: 06.2023 147172



90.88.200

SPECTRA 108/12 TRANSFER PRINTER

15/172

Spectra: 06.2023

Modifications and errors excepted



90.88.200
SPECTRA 108/12 TRANSFER PRINTER

170

86

Modifications and errors excepted Spectra: 06.2023 16/172



90.88.200
SPECTRA 108/12 TRANSFER PRINTER

Modifications and errors excepted Spectra: 06.2023 171172



90.88.200

SPECTRA 108/12 TRANSFER PRINTER

20 16.88.055

Sprocket wheel

Spectra/SPE/DPM/Vario/SPX/Vita/Flexicode/ALP

21 16.88.060 Knob Spectra/Duoprint
22 16.88.065 Brake ring Spectra/SPE/Vario/SPX/Vita/Eco
23 |16.88.070 Slide bearing Spectra/SPE/SPX/ALP

24 16.88.108

Label unwinding roller

Spectra 10X

25* [18.88.101

Pressure roller

Spectra/SPX/Duoprint 107/ILX 10X/SPE

26* 22.08.001

Toroidal transformer

Spectra/SPE/DPM llI

27 23.01.040

Filter

28* 124.02.005

Fine-wire fuse 3.1 A 5x20

Pos [ldent-No. Descriptionl Description2 Quantity
10.41.015 Spacer roller 6x3.2x6 mm 2
10.88.001 Bearing bush Spectra/SPE/DPM/SPX/Vita/Flexicode/ILX/ALP 2

3 10.88.015 Spacer sleeve Spectra/SPE/Vario/SPX/Vita 1

4* 10.88.020 Eccentric bearing Spectra/SPE/SPX/Vita/Duoprint/ILX 1
5 10.88.025 Bearing ring Spectra/SPE/SPX 1

6 10.88.035 Knurled knob Spectra/SPE/SPX 1

7 12.40.308 Distance bolt M3x8 2

8 12.40.361 Distance bolt M3x60 5

9 12.40.410 Distance bolt M4x10 3

10 |12.40.417 Distance bolt M4x17 Spectra/SPE 4
11 12.40.434 Distance bolt M4x34.8 8
12 |12.88.001 Spring pillar Spectra 1
13* 112.88.030 Eccentric pin Spectra/SPE/SPX 1
14 |12.88.035 Pin Spectra/SPE/SPX/Flexicode 1
15 [16.01.020 Machine foot, h: 10.5 mm Spectra 4
16 16.88.001 Front panel Spectra 1
17 16.88.027 Window Spectra 1
18 16.88.035 Label guiding Spectra/SPE "SES" 2
19 16.88.040 Roller Spectra/SPE "SES" 5
1

1

1

1

1

2

1

1

1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

18/172



90.88.200
SPECTRA 108/12 TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
29* 126.01.032 Power switch Spectra | 1
30* |26.88.001 Foil keyboard Spectra 1
31 |28.30.081 Grounded conductor 2 Vario/DPM/SPE/Dynacode/Pica/Flexicode/SPE Il 1
32 28.30.089 Grounded conductor 1 Spectra/DPM/SPE/Dynacode/SPX/Vita/Flexicode 1
33* |28.55.056 Printhead cable, power supply Vario ll/Spectra/SPE 1
34* |28.88.001 Connecting cable, CPU-power supply Spectra/SPE "SRD"/SPE "GEA" 1
35* 128.88.005 Cable for label photocell Spectra/SPE 1
36* [28.88.010 Printhead cable, data signals Spectra/Vita Il/Compa Il 1
37 28.88.015 Power supply line Spectra/DPM III/SPE/SPX Il 1
38 [28.88.020 Bushing cable Spectra 1
39 |[35.01.002 Cable joint 100x2.5 mm 2
40 |35.01.005 Flexiprint harness bracket 1
41 |35.01.011 Cord-Clip 8 mm 2
42* [37.04.100 Thermal printhead 108-12 Spectra/SPE 1
43 |37.28.010 Vibration absorption Spectra/SPE/SPX 1
44  |37.28.020 Edge protection file Pica/Spectra, in meters 0,55m
45 |37.88.001 Rubber-sponge 0,01
46 37.88.005 Adhesive tape 0,03
47  |40.01.003 Shaft protection 3.2 mm 3
48 |40.01.006 Shaft protection 6 mm 9
49  |40.01.007 Shaft protection 7 mm 1
50 41.01.007 Rosette 4x9 mm 3
51 141.02.002 Fan shaped washer M4 2
52 41.03.003 Lock washer M3 10
53 |41.03.004 Lock washer M4 42
54 141.03.006 Lock washer M6
55 |41.03.008 Lock washer M8
56 |42.05.006 Grooved taper pin 3 x 6 mm

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

19/172



90.88.200
SPECTRA 108/12 TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
57 45.88.020 Spacer Spectra/SPE 1
58 45.88.025 Pressure lever Spectra/SPE/SPX 1
59 145.88.030 Clamping-down clamp Spectra 1
60 |45.88.035 Limit stop Spectra/SPE/SPX/ILX 10X 1
61 45.88.101 Profile, above 140 mm Spectra/SPE/SPX/ILX 10X 1
62 45.88.102 Profile, below 140 mm Spectra 10X 1
63 45.88.115 Strut Spectra/SPE 1
64 |45.88.121 Interlayer Spectra 108/SPE/SPX 1
65 |[45.88.125 Guiding Spectra 108/SPE 104 "SRD"/SPE 106 "SRD" 1
66 |46.88.101 Bearing pillar for label guiding Spectra/SPE 1
67 |46.88.105 Spacer shatft for label guiding Spectra 1
68 |46.88.110 Brush shaft Spectra/Vita/Duoprint 107 1
69 |46.88.115 Straight shaft Spectra/SPE/SPX/ILX 10X 1
70 |46.88.120 Ribbon rewinding/unwinding shaft Spectra/SPE/SPX/Vita/ILX 10X/ALP 2
71 |47.04.001 Hexagon nut M3 6
72 47.05.001 Hexagon nut M4 2
73 47.07.001 Hexagon nut M6 1
74 47.08.001 Hexagon nut M8 1
75 148.01.870 Hexagon screw M8x70 1
76 |48.04.208 Screw M2x8 5
77 48.10.005 Setscrew M4x4 4
78 48.10.406 Setscrew M4x6 1
79 148.10.408 Setscrew M4x8 2
80 48.10.505 Setscrew M5x5 1
81 48.13.001 Screw 2.9x9.5 6
82 |48.13.212 Screw 22x4.5 6
83 48.13.410 Screw 40x10 6
84 |48.13.416 6

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

20/172



90.88.200
SPECTRA 108/12 TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
85 48.14.304 Pan screw M3x4 2
86 |48.14.306 Pan screw M3x6 55
87 48.14.310 Pan screw M3x10 7
88 148.14.406 Pan screw M4x6 21
89 48.14.410 Pan screw M4x10 3
90 48.15.002 Pan screw M4x10 11
91 148.15.003 Countersunk screw M3x6 5
92 |48.15.004 Countersunk screw M4x16 11
93 48.15.204 Countersunk screw M2.5x4
94 |48.15.304 Countersunk screw M3x4 2
95 148.15.308 Countersunk screw M3x8 12
96 |48.15.310 Countersunk screw M3x10 1
97 |48.15.316 Countersunk screw M3x16 4
98 |48.15.406 Countersunk screw M4 x 6 4
99* (48.16.001 Knurled screw M3x6 2
100 |48.16.012 Socket cap screw M6x60 1
101 [48.16.028 Socket cap screw M4x28 Spectra/SPE/Vario 1
102 |48.16.310 Socket cap screw M3x10 2
103 |48.16.410 Socket cap screw M4x10 12
104 |48.16.412 Socket cap screw M4x12 4
105 ]48.16.420 Socket cap screw M4x20 1
106 |48.16.440 Socket cap screw M4x40 1

107* ]48.88.001 Knurled screw Spectra/SPE/SPX/ILX 10X 2
108 [50.01.009 Lock washer 5x2x0.3 5
109 |50.01.010 Washer 10x16x0.5 1
110 |[50.01.012 Lock washer 18x8.15x1.0 stainless 2
111 |50.01.046 Lock washer M4 4
112 [50.01.057 Lock washer 3.2 32

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

21/172



90.88.200
SPECTRA 108/12 TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
113 |50.01.065 Lock washer 4.3 13
114 |50.01.077 Lock washer M6 1
115 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1
116 |50.50.802 Washer 8x14x0.2 1
117* |50.88.001 Striker arm plate Spectra/SPE/SPX/DPM llI+IV/Vario 1l/Vita/FC/ALP 2
118 |52.01.010 Compression spring Solo/Vario/Spectra/Vita 1
119 [52.02.026 Tension spring Spectra 1
120 |52.02.047 Tension spring Desco/Spectra/SPE/SPX/ILX 1
121* (52.55.010 Tension spring 1
122* 152.88.005 Compression spring Spectra/DPM/SPE/Vario/SPX/Vita/Flexicode/ALP 2
123 |55.10.001 Self-adhesive scale 1
124 |55.88.005 Cover foil 380 x 120 mm Spectra 1
125* [57.01.007 Grooved ball bearing 8
126* |57.02.105 Bearing Spectra 1
127* |57.02.108 Bearing Spectra 1
128* |57.02.110 Bearing 2
129 |57.88.001 Hinge 2
130 |57.88.005 Hinge 3
131 [59.88.032 Toothed belt wheel Spectra/SPE/SPX/Vita/Flexicode/ALP 1
132 [59.88.033 Toothed belt wheel Spectra/SPE/SPX/Vita/ILX 1
133* 159.88.225 Toothed belt Spectra 1
134* [59.88.421 Toothed belt Spectra 1
135 |67.55.115 Memory card cover Vario ll/Spectra 1
136 [67.55.120 Interface cover Vario ll/Pica/Spectra/SPE/SPX/Vita 4
137 [67.88.001 Chassis base Spectra 108/Spectra 162/Spectra 216 1
138 |67.88.005 Cover, left Spectra 10X/Spectra 16X/Spectra 216/Duoprint 1
139 167.88.010 Connecting plate Spectra 1
140 |67.88.015 Sole plate, above Spectra 108/Spectra 162 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

221172



90.88.200

SPECTRA 108/12 TRANSFER PRINTER

Pos |ldent-No.

Descriptionl

Description2

Quantity

141 |67.88.020

Sole plate, below

Spectra 108/Spectra 162

1

142 |67.88.025

Fixing angle

Spectra

143 |67.88.030

Sole plate ribbon rewinder

Spectra/Spectra [l/SPE/Vario/SPX/Vita

144 167.88.035

Sole plate ribbon unwinder

Spectra/SPE/SPX/Vita/ILX

145 |67.88.050 Sole plate label guiding device Spectra/SPE
146 |67.88.055 Cover plate for label rewinder Spectra
147 167.88.065 Circuit plate Spectra/SPE/SPX

148 |67.88.075

Protection plate

Spectra 108/Spectra 162/Spectra 216

149 167.88.080

Adjusting plate

Spectra/SPE/SPX

150 |67.88.085

Cross bar

Spectra 108/Spectra 162

151 |67.88.090

Cover, right (part of window)

Spectra 107/108/106/162/216/Duoprint

152 |67.88.095

Cover, right (base part)

Spectra 107/108/106/162/216/Duoprint

153 |67.88.101

Base plate

Spectra 107/Spectra 108

154 ]67.88.105

Back panel

Spectra 107/Spectra 108

155 |67.88.112

Cover, right (upper part)

Spectra 107/Spectra 108

156 |67.88.120

Front sheet

Spectra 107/Spectra 108/Duoprint 107

157 |67.88.125

COVER SHEET BELOW

158 [67.88.130

Tear-off edge

Spectra 107/Spectra 108

159 ]67.88.135

Rewinding plate

Spectra 107/Spectra 108

160* (70.40.010 Power supply Spectra/SPE
161* |70.88.001 CPU 12 cpl Spectra/SPE
162 |71.55.060 Ribbon photocell Vario/DPM/Spectra/SPX

163* |71.88.001

LCD display cpl

Spectra/DPM lII/SPE

164 |71.88.005 Axial fan cpl Spectra/DPM HlII/SPE
165 |71.88.010 Stepper motor feed Spectra/SPE

166 |71.88.015 Photocell printhead cpl Spectra/SPE

167 |71.88.023 Label photocell transmission+reflexion below Spectra

168 |72.88.005

Carrier plate cpl

Spectra 108/Spectra 162

Rlrlr|r|r]Rr|r]Rr|Rr|Rr]Rr|Rr]R]|Rr]|Rr]R|RrR]R|Rr]Rr|Rr]RINIR R ]|~

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.200
SPECTRA 108/12 TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
169 |[72.88.015 Washer, inside cpl Spectra I/Vario llI 1
170* (72.88.020 Washer cpl, outside Spectra 108/SPE 108 1
171* (72.88.034 Toothed belt wheel cpl Spectra/SPE/SPX/Vita/ILX 10X 1
172* |(72.88.048 Toothed belt wheel cpl Spectra/SPE/Vario/SPX/Vita/Flexicode/ILX/ALP 1
173 |72.88.070 Backfeed plate cpl Spectra/SPE/DPM llI/Vario/SPX/Vita/ILX/ALP 1
174* ]72.88.101 Ribbon rewinding/unwinding roller cpl Spectra/DPM IIlI/SPE/Vario/SPX/Vita/ILX 10X, right 2
175 |72.88.105 Pressure shaft cpl Spectra 107/108/Duoprint/SPE/SPX/ILX 10X right 1
176 |72.88.110 Brush shaft cpl Spectra 107/Spectra 108/Vita/Duoprint 108 2
177 |72.88.115 Printhead bracket cpl Spectra 108/106/SPE/SPX right/ILX 10X right 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.250
SPECTRA 108/12 THERMAL PRINTER

Modifications and errors excepted Spectra: 06.2023 25/172



90.88.250

SPECTRA 108/12 THERMAL PRINTER

136

100

I
A,

91

26/172

Spectra: 06.2023

Modifications and errors excepted



90.88.250
SPECTRA 108/12 THERMAL PRINTER

146

77

Modifications and errors excepted Spectra: 06.2023 271172



90.88.250
SPECTRA 108/12 THERMAL PRINTER

Modifications and errors excepted Spectra: 06.2023 281172



90.88.250

SPECTRA 108/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.41.015 Spacer roller 6x3.2x6 mm 2
2 10.88.025 Bearing ring Spectra/SPE/SPX
3 10.88.035 Knurled knob Spectra/SPE/SPX
4 12.40.308 Distance bolt M3x8
5 12.40.361 Distance bolt M3x60
6 12.40.410 Distance bolt M4x10
7 12.40.417 Distance bolt M4x17 Spectra/SPE
8 12.88.001 Spring pillar Spectra
9* 12.88.030 Eccentric pin Spectra/SPE/SPX
10 [12.88.035 Pin Spectra/SPE/SPX/Flexicode

11* [16.01.020 Machine foot, h: 10.5 mm Spectra
12 |16.88.001 Front panel Spectra
13 16.88.027 Window Spectra
14 |16.88.035 Label guiding Spectra/SPE "SES"

15 16.88.040 Roller Spectra/SPE "SES"
16 16.88.060 Knob Spectra/Duoprint
17 16.88.070 Slide bearing Spectra/SPE/SPX/ALP

18 16.88.108

Label unwinding roller

Spectra 10X

19* 118.88.101

Pressure roller

Spectra/SPX/Duoprint 107/ILX 10X/SPE

20* 122.08.001

Toroidal transformer

Spectra/SPE/DPM llI

21 |23.01.040

Filter

22* 124.02.005

Fine-wire fuse 3.1 A 5x20

23* |26.01.032

Power switch

Spectra |

24* 126.88.001

Foil keyboard

Spectra

25 |28.30.081

Grounded conductor 2

Vario/DPM/SPE/Dynacode/Pica/Flexicode/SPE I

26 128.30.089

Grounded conductor 1

Spectra/DPM/SPE/Dynacode/SPX/Vita/Flexicode

27* |28.55.056

Printhead cable, power supply

Vario ll/Spectra/SPE

28* 128.88.001

Connecting cable, CPU-power supply

Spectra/SPE "SRD"/SPE "GEA"

Rlrlr|r|r]|Rr|r]Rr|Rr|Rr]Rr|Rr]IR|ON]RRrIS]R|Rr]Rr|~]|w]O N R ]|~

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.250
SPECTRA 108/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
29* 128.88.005 Cable for label photocell Spectra/SPE 1
30* 128.88.010 Printhead cable, data signals Spectra/Vita ll/Compa Il 1
31 |28.88.015 Power supply line Spectra/DPM III/SPE/SPX Il 1
32 28.88.020 Bushing cable Spectra 1
33 |35.01.002 Cable joint 100x2.5 mm 2
34 |35.01.005 Flexiprint harness bracket 1
35 |35.01.011 Cord-Clip 8 mm 2
36* [37.04.100 Thermal printhead 108-12 Spectra/SPE 1
37 37.28.010 Vibration absorption Spectra/SPE/SPX 1
38 [37.28.020 Edge protection file Pica/Spectra, in meters 0,55m
39 |37.88.001 Rubber-sponge 0,01
40 37.88.005 Adhesive tape 0,03
41  |40.01.003 Shaft protection 3.2 mm 3
42  |40.01.006 Shaft protection 6 mm 2
43  |40.01.007 Shaft protection 7 mm 1
44 41.01.007 Rosette 4x9 mm 3
45 |41.02.002 Fan shaped washer M4 2
46 |41.03.003 Lock washer M3 10
47 41.03.004 Lock washer M4 34
48 |41.03.006 Lock washer M6 2
49  |41.03.008 Lock washer M8 1
50 45.88.020 Spacer Spectra/SPE 1
51 |45.88.025 Pressure lever Spectra/SPE/SPX 1
52 145.88.030 Clamping-down clamp Spectra 1
53 |45.88.035 Limit stop Spectra/SPE/SPX/ILX 10X 1
54 45.88.101 Profile, above 140 mm Spectra/SPE/SPX/ILX 10X 1
55 145.88.102 Profile, below 140 mm Spectra 10X 1
56 45.88.115 Strut Spectra/SPE 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.250
SPECTRA 108/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
57 145.88.121 Interlayer Spectra 108/SPE/SPX 1
58 |45.88.125 Guiding Spectra 108/SPE 104 "SRD"/SPE 106 "SRD" 1
59 146.88.101 Bearing pillar for label guiding Spectra/SPE 1
60 |46.88.105 Spacer shaft for label guiding Spectra 1
61 |46.88.110 Brush shaft Spectra/Vita/Duoprint 107 3
62 |46.88.115 Straight shaft Spectra/SPE/SPX/ILX 10X 1
63 47.04.001 Hexagon nut M3 6
64 |47.05.001 Hexagon nut M4 2
65 47.07.001 Hexagon nut M6 1
66 |47.08.001 Hexagon nut M8 1
67 148.01.870 Hexagon screw M8x70 1
68 |48.04.208 Screw M2x8 5
69 148.10.005 Setscrew M4x4 2
70 148.10.406 Setscrew M4x6 1
71 |48.10.505 Setscrew M5x5 1
72 |48.13.001 Screw 2.9x9.5 6
73 |48.13.212 Screw 22x4.5 4
74 |48.13.410 Screw 40x10 6
75 |48.13.416 6
76 48.14.304 Pan screw M3x4 2
77 48.14.306 Pan screw M3x6 54
78 48.14.310 Pan screw M3x10 5
79 48.14.406 Pan screw M4x6 21
80 48.14.410 Pan screw M4x10 3
81 48.15.002 Pan screw M4x10 11
82 48.15.003 Countersunk screw M3x6 5
83 |48.15.004 Countersunk screw M4x16
84 48.15.204 Countersunk screw M2.5x4

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.250

SPECTRA 108/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
85 48.15.304 Countersunk screw M3x4 2
86 |48.15.308 Countersunk screw M3x8 12
87 48.15.310 Countersunk screw M3x10 1
88 |48.15.316 Countersunk screw M3x16 4
89 48.15.406 Countersunk screw M4 x 6 4
90* |(48.16.001 Knurled screw M3x6 2
91 48.16.012 Socket cap screw M6x60 1
92 |48.16.310 Socket cap screw M3x10 2
93 |48.16.410 Socket cap screw M4x10 4
94 |48.16.412 Socket cap screw M4x12 2
95* (48.88.001 Knurled screw Spectra/SPE/SPX/ILX 10X 2
96 |[50.01.009 Lock washer 5x2x0.3 5
97 |50.01.010 Washer 10x16x0.5 1
98 |[50.01.057 Lock washer 3.2 31
99 |[50.01.065 Lock washer 4.3 6
100 |[50.01.077 Lock washer M6 1
101 [50.50.802 Washer 8x14x0.2 1
102 [52.02.026 Tension spring Spectra 1
103 [52.02.047 Tension spring Desco/Spectra/SPE/SPX/ILX 1
104 |[55.10.001 Self-adhesive scale 1
105 |55.88.005 Cover foil 380 x 120 mm Spectra 1

106* |[57.01.007 Grooved ball bearing 2

107* |[57.02.105 Bearing Spectra 1

108* |[57.02.108 Bearing Spectra 1

109* (57.02.110 Bearing 2
110 |57.88.001 Hinge 2
111 [57.88.005 Hinge 3
112 [59.88.033 Toothed belt wheel Spectra/SPE/SPX/Vita/ILX 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.250
SPECTRA 108/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
113* (59.88.225 Toothed belt Spectra 1
114 |67.55.115 Memory card cover Vario ll/Spectra 1
115 |67.55.120 Interface cover Vario ll/Pica/Spectra/SPE/SPX/Vita 3
116 [67.88.001 Chassis base Spectra 108/Spectra 162/Spectra 216 1
117 |67.88.005 Cover, left Spectra 10X/Spectra 16X/Spectra 216/Duoprint 1
118 |67.88.010 Connecting plate Spectra 1
119 |[67.88.015 Sole plate, above Spectra 108/Spectra 162 1
120 |67.88.020 Sole plate, below Spectra 108/Spectra 162 1
121 |67.88.025 Fixing angle Spectra 1
122 167.88.050 Sole plate label guiding device Spectra/SPE 2
123 |67.88.055 Cover plate for label rewinder Spectra 1
124 167.88.065 Circuit plate Spectra/SPE/SPX 1
125 |67.88.075 Protection plate Spectra 108/Spectra 162/Spectra 216 1
126 |67.88.080 Adjusting plate Spectra/SPE/SPX 1
127 |67.88.085 Cross bar Spectra 108/Spectra 162 1
128 |67.88.090 Cover, right (part of window) Spectra 107/108/106/162/216/Duoprint 1
129 |67.88.095 Cover, right (base part) Spectra 107/108/106/162/216/Duoprint 1
130 |[67.88.101 Base plate Spectra 107/Spectra 108 1
131 |67.88.105 Back panel Spectra 107/Spectra 108 1
132 [67.88.112 Cover, right (upper part) Spectra 107/Spectra 108 1
133 [67.88.120 Front sheet Spectra 107/Spectra 108/Duoprint 107 1
134 |67.88.125 COVER SHEET BELOW 1
135 [67.88.130 Tear-off edge Spectra 107/Spectra 108 1
136 [67.88.135 Rewinding plate Spectra 107/Spectra 108 1
137* ]70.40.010 Power supply Spectra/SPE 1
138* |70.88.001 CPU 12 cpl Spectra/SPE 1
139* |[71.88.001 LCD display cpl Spectra/DPM lII/SPE 1
140 |71.88.005 Axial fan cpl Spectra/DPM llI/SPE 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.250
SPECTRA 108/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
141 |71.88.010 Stepper motor feed Spectra/SPE 1
142 |71.88.015 Photocell printhead cpl Spectra/SPE 1
143 [71.88.023 Label photocell transmission+reflexion below Spectra 1
144 |72.88.005 Carrier plate cpl Spectra 108/Spectra 162 1
145 |72.88.015 Washer, inside cpl Spectra I/Vario llI 1
146* |72.88.020 Washer cpl, outside Spectra 108/SPE 108 1
147 |72.88.105 Pressure shaft cpl Spectra 107/108/Duoprint/SPE/SPX/ILX 10X right 1
148 |72.88.115 Printhead bracket cpl Spectra 108/106/SPE/SPX right/ILX 10X right 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.300

SPECTRA 160/12 THERMAL TRANSFER PRINTER

KCE PRINTHEAD

Modifications and errors excepted
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Spectra: 06.2023
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90.88.300

SPECTRA 160/12 THERMAL TRANSFER PRINTER

KCE PRINTHEAD
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Spectra: 06.2023

Modifications and errors excepted



90.88.300
SPECTRA 160/12 THERMAL TRANSFER PRINTER
KCE PRINTHEAD

175

Modifications and errors excepted Spectra: 06.2023 371172



90.88.300
SPECTRA 160/12 THERMAL TRANSFER PRINTER
KCE PRINTHEAD

Modifications and errors excepted Spectra: 06.2023 38/172



90.88.300

SPECTRA 160/12 THERMAL TRANSFER PRINTER

KCE PRINTHEAD

20 16.88.055

Sprocket wheel

Spectra/SPE/DPM/Vario/SPX/Vita/Flexicode/ALP

21 16.88.060 Knob Spectra/Duoprint
22 16.88.065 Brake ring Spectra/SPE/Vario/SPX/Vita/Eco
23 |16.88.070 Slide bearing Spectra/SPE/SPX/ALP

24 16.88.205

Label unwinding roll

Spectra 162/Spectra 160

25 16.88.240

Roller

Spectra 162/Spectra 160/Spectra 216

26* 118.88.201

Pressure roller

Duoprint 160/Spectra 162/Spectra 160/SPE

27* |22.08.001

Toroidal transformer

Spectra/SPE/DPM llI

28 123.01.040

Filter

Pos [ldent-No. Descriptionl Description2 Quantity
10.41.015 Spacer roller 6x3.2x6 mm 2
10.88.001 Bearing bush Spectra/SPE/DPM/SPX/Vita/Flexicode/ILX/ALP 2

3 10.88.015 Spacer sleeve Spectra/SPE/Vario/SPX/Vita 1

4* 10.88.020 Eccentric bearing Spectra/SPE/SPX/Vita/Duoprint/ILX 2
5 10.88.025 Bearing ring Spectra/SPE/SPX 1

6 10.88.035 Knurled knob Spectra/SPE/SPX 1

7 12.40.308 Distance bolt M3x8 2

8 12.40.361 Distance bolt M3x60 5

9 12.40.410 Distance bolt M4x10 3

10 |12.40.417 Distance bolt M4x17 Spectra/SPE 4
11 12.40.434 Distance bolt M4x34.8 8
12 |12.88.001 Spring pillar Spectra 1
13* 112.88.030 Eccentric pin Spectra/SPE/SPX 1
14 |12.88.035 Pin Spectra/SPE/SPX/Flexicode 1
15 [16.01.020 Machine foot, h: 10.5 mm Spectra 4
16 16.88.001 Front panel Spectra 1
17 16.88.027 Window Spectra 1
18 16.88.035 Label guiding Spectra/SPE "SES" 2
19 16.88.040 Roller Spectra/SPE "SES" 6
1

1

1

1

1

1

2

1

1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.300
SPECTRA 160/12 THERMAL TRANSFER PRINTER

KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
29* 124.02.005 Fine-wire fuse 3.1 A 5x20 1
30* |26.01.032 Power switch Spectra | 1
31* |26.88.001 Foil keyboard Spectra 1
32* 28.15.051 Printhead cable, power supply Desco/Vario Il/Spectra 160/216/Duoprint 160 1
33 |28.30.081 Grounded conductor 2 Vario/DPM/SPE/Dynacode/Pica/Flexicode/SPE Il 1
34 |28.30.089 Grounded conductor 1 Spectra/DPM/SPE/Dynacode/SPX/Vita/Flexicode 1
35* 128.88.001 Connecting cable, CPU-power supply Spectra/SPE "SRD"/SPE "GEA" 1
36* [28.88.005 Cable for label photocell Spectra/SPE 1
37* 128.88.012 Printhead cable, data signals Spectra 107/Spectra 160 1
38 |28.88.015 Power supply line Spectra/DPM III/SPE/SPX Il 1
39 [28.88.020 Bushing cable Spectra 1
40 |35.01.002 Cable joint 100x2.5 mm 2
41  |35.01.005 Flexiprint harness bracket 1
42  |35.01.011 Cord-Clip 8 mm 2
43* [37.04.160 Thermal printhead 160-12 SPE/Spectra/Optimo 1
44  |37.28.010 Vibration absorption Spectra/SPE/SPX 1
45 |37.28.020 Edge protection file Pica/Spectra, in meters 0,70m
46 |37.88.001 Rubber-sponge 0,01
47 37.88.005 Adhesive tape 0,03
48 |40.01.003 Shaft protection 3.2 mm 11
49  |40.01.006 Shaft protection 6 mm 9
50 40.01.007 Shaft protection 7 mm 1
51 |40.02.010 Protective ring 10 mm 1
52 41.01.007 Rosette 4x9 mm 3
53 141.02.002 Fan shaped washer M4 2
54  141.03.003 Lock washer M3 8
55 |41.03.004 Lock washer M4 48
56 |41.03.006 Lock washer M6 2

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.300
SPECTRA 160/12 THERMAL TRANSFER PRINTER

KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
57 41.03.008 Lock washer M8 1
58 |42.05.006 Grooved taper pin 3 x 6 mm 2
59 |45.87.015 Printhead bearing, left SPE 107/Spectra 107/Spectra 160/Duoprint 1
60 |45.87.020 Printhead bearing, right SPE 107/Spectra 107/Spectra 160/Duoprint 1
61 |45.87.210 Printhead bracket SPE 160/Spectra 160/Duoprint 160 1
62 |45.87.215 Strut SPE 160/Spectra 160/Duoprint 160 2
63 |45.87.220 INTERMEDIATE PLATE 1
64 |45.88.020 Spacer Spectra/SPE 1
65 [45.88.025 Pressure lever Spectra/SPE/SPX 1
66 |45.88.035 Limit stop Spectra/SPE/SPX/ILX 10X 1
67 |45.88.201 Profile, above 200 mm Spectra 16X/SPE 160/SPX 162/Duoprint 160 1
68 |45.88.215 STRUT 1
69 46.87.201 Printhead shatft, right SPE 160, right/Spectra 160/Duoprint 160 1
70 |46.88.201 Bearing pillar for label guiding Spectra 160/Spectra 162 1
71 146.88.205 Spacer shatft for label guiding Spectra 160/Spectra 162 1
72 146.88.210 Brush shaft Spectra 160/Spectra 162/Duoprint 160 3
73 |46.88.215 Straight shaft Duoprint 160/LPM Il 16X 1
74 146.88.220 Ribbon rewinding/unwinding shaft Spectra 16 X/SPE 160/SPX 162/Duopr 160/LPM Il 16X 2
75 |47.04.001 Hexagon nut M3 6
76 47.05.001 Hexagon nut M4 2
77 |47.07.001 Hexagon nut M6 1
78 48.01.825 Hexagon screw M8x25 1
79 |48.04.208 Screw M2x8 2
80 48.10.005 Setscrew M4x4 4
81 148.10.406 Setscrew M4x6 1
82 48.10.408 Setscrew M4x8 2
83 148.10.505 Setscrew M5x5 5
84 148.13.001 Screw 2.9x9.5 6

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.300

SPECTRA 160/12 THERMAL TRANSFER PRINTER

KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
85 [48.13.212 Screw 22x4.5 6
86 [48.13.410 Screw 40x10 3
87 |48.13.416 3
88 148.14.306 Pan screw M3x6 53
89 48.14.310 Pan screw M3x10 7
90 48.14.406 Pan screw M4x6 21
91 48.14.410 Pan screw M4x10 10
92 48.15.002 Pan screw M4x10 12
93 148.15.003 Countersunk screw M3x6 5
94 |48.15.004 Countersunk screw M4x16 19
95 48.15.204 Countersunk screw M2.5x4
96 |48.15.304 Countersunk screw M3x4 2
97 48.15.308 Countersunk screw M3x8 12
98 |48.15.310 Countersunk screw M3x10 1
99 148.15.316 Countersunk screw M3x16 2
100 |48.15.406 Countersunk screw M4 x 6 4

101* |48.16.001 Knurled screw M3x6 2
102 |48.16.012 Socket cap screw M6x60 1
103 [48.16.028 Socket cap screw M4x28 Spectra/SPE/Vario 1
104 |48.16.312 Socket cap screw M3x12 2
105 |48.16.316 Socket cap screw M3x16 2
106 |48.16.410 Socket cap screw M4x10 12
107 |48.16.412 Socket cap screw M4x12 4
108 |48.16.420 Socket cap screw M4x20 1
109 |48.16.440 Socket cap screw M4x40 2
110 |48.87.010 Adjusting screw SPE/Spectra 107/Spectra 160/Duoprint 4
111 |50.01.009 Lock washer 5x2x0.3 2
112 |50.01.010 Washer 10x16x0.5 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.300
SPECTRA 160/12 THERMAL TRANSFER PRINTER

KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
113 |50.01.012 Lock washer 18x8.15x1.0 stainless 3
114 |50.01.046 Lock washer M4 4
115 |[50.01.057 Lock washer 3.2 31
116 |50.01.065 Lock washer 4.3 13
117 |50.01.077 Lock washer M6 1
118 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1
119 |[50.50.802 Washer 8x14x0.2 1
120* |50.88.001 Striker arm plate Spectra/SPE/SPX/DPM IlI+IV/Vario l1/Vita/FC/ALP 2
121 |52.01.010 Compression spring Solo/Vario/Spectra/Vita 1
122 |52.02.026 Tension spring Spectra 1
123 [52.02.047 Tension spring Desco/Spectra/SPE/SPX/ILX 1
124* ]52.55.010 Tension spring 1
125* (52.88.005 Compression spring Spectra/DPM/SPE/Vario/SPX/Vita/Flexicode/ALP 2
126 |55.10.001 Self-adhesive scale 1
127 |55.88.005 Cover foil 380 x 120 mm Spectra 1
128* |[57.01.007 Grooved ball bearing 8
129* (57.02.105 Bearing Spectra 1
130* [57.02.108 Bearing Spectra 1
131* (57.02.110 Bearing 2
132 |57.88.001 Hinge 2
133 |57.88.005 Hinge 3
134* [59.87.481 Toothed belt SPE/Spectral07/Spectra 160/Duoprint/ILX 10X 1
135 |[59.88.032 Toothed belt wheel Spectra/SPE/SPX/Vita/Flexicode/ALP 1
136 [59.88.033 Toothed belt wheel Spectra/SPE/SPX/Vita/ILX 1
137* [59.88.225 Toothed belt Spectra 1
138 |67.55.115 Memory card cover Vario ll/Spectra 1
139 [67.55.120 Interface cover Vario ll/Pica/Spectra/SPE/SPX/Vita 4
140 |67.87.035 Cross bar, right SPE/Spectral07/Spectra 160/Duoprint 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.300
SPECTRA 160/12 THERMAL TRANSFER PRINTER

KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
141 |67.88.003 Chassis base Spectra 107/Spectra 160 1
142 |67.88.005 Cover, left Spectra 10X/Spectra 16X/Spectra 216/Duoprint 1
143 |67.88.010 Connecting plate Spectra 1
144 |67.88.017 Sole plate, above Spectra 107/Spectra 160/Duoprint 1
145 [67.88.022 Sole plate, below Spectra 107/Spectra 160 1
146 |67.88.025 Fixing angle Spectra 1
147 167.88.030 Sole plate ribbon rewinder Spectra/Spectra [I/SPE/Vario/SPX/Vita 1
148 |67.88.035 Sole plate ribbon unwinder Spectra/SPE/SPX/Vita/ILX 1
149 |67.88.050 Sole plate label guiding device Spectra/SPE 2
150 |67.88.055 Cover plate for label rewinder Spectra 1
151 |67.88.065 Circuit plate Spectra/SPE/SPX 1
152 |67.88.080 Adjusting plate Spectra/SPE/SPX 1
153 |67.88.090 Cover, right (part of window) Spectra 107/108/106/162/216/Duoprint 1
154 |67.88.095 Cover, right (base part) Spectra 107/108/106/162/216/Duoprint 1
155 |[67.88.201 Base plate Spectra 160/Spectra 162 1
156 |67.88.205 Back panel Spectra 160/Spectra 162 1
157 [67.88.212 Cover, right (upper part) Spectra 160/Spectra 162 1
158 |67.88.220 Front sheet Spectra 160/Spectra 162/Duoprint 160 1
159 |67.88.227 COVER SHEET BELOW 1
160 [67.88.230 Tear-off edge Spectra 160/Spectra 162 1
161 |67.88.235 Rewinding plate Spectra 160/Spectra 162 1
162* (70.40.010 Power supply Spectra/SPE 1
163* |70.87.001 CPU SPE/Spectra 1
164 |71.55.060 Ribbon photocell Vario/DPM/Spectra/SPX 1
165* |[71.88.001 LCD display cpl Spectra/DPM lII/SPE 1
166 |71.88.005 Axial fan cpl Spectra/DPM HI/SPE 1
167 |71.88.010 Stepper motor feed Spectra/SPE 1
168 |71.88.015 Photocell printhead cpl Spectra/SPE 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.300
SPECTRA 160/12 THERMAL TRANSFER PRINTER

KCE PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
169 |[71.88.023 Label photocell transmission+reflexion below Spectra 1
170 |72.87.010 Adjusting device cpl SPE 107/SPE 160/Spectra 107/Spectra 160/Duoprint 2
171 [72.87.012 Adjusting device cpl SPE 107/SPE 160/Spectra 107/Spectra 160/Duoprint 2
172 |72.87.205 Pressure shaft KCE cpl SPE 160, right/SPECTRA 160/Duoprint 160 1
173 |72.88.007 Carrier plate cpl Spectra | 107/Spectra | 160 1
174 |72.88.015 Washer, inside cpl Spectra I/Vario I 1
175* |72.88.020 Washer cpl, outside Spectra 108/SPE 108 1
176* |72.88.034 Toothed belt wheel cpl Spectra/SPE/SPX/Vita/ILX 10X 2
177+ |72.88.048 Toothed belt wheel cpl Spectra/SPE/Vario/SPX/Vita/Flexicode/ILX/ALP 1
178 |72.88.070 Backfeed plate cpl Spectra/SPE/DPM llI/Vario/SPX/Vita/ILX/ALP 1
179* |72.88.201 Ribbon rewinder/unwinder roll Spectra 162/160/SPX 162/Duoprint 160 2
180 |72.88.210 Brush shaft cpl Spectra 162/160/Duoprint 160 2

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.400
SPECTRA 162/12 THERMAL TRANSFER PRINTER

Modifications and errors excepted Spectra: 06.2023 46 /172
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90.88.400
SPECTRA 162/12 THERMAL TRANSFER PRINTER
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90.88.400
SPECTRA 162/12 THERMAL TRANSFER PRINTER

Modifications and errors excepted Spectra: 06.2023 49/172



90.88.400

SPECTRA 162/12 THERMAL TRANSFER PRINTER

20 16.88.055

Sprocket wheel

Spectra/SPE/DPM/Vario/SPX/Vita/Flexicode/ALP

21 16.88.060 Knob Spectra/Duoprint
22 16.88.065 Brake ring Spectra/SPE/Vario/SPX/Vita/Eco
23 |16.88.070 Slide bearing Spectra/SPE/SPX/ALP

24 16.88.205

Label unwinding roll

Spectra 162/Spectra 160

25 16.88.240

Roller

Spectra 162/Spectra 160/Spectra 216

26* 118.88.201

Pressure roller

Duoprint 160/Spectra 162/Spectra 160/SPE

27* |22.08.001

Toroidal transformer

Spectra/SPE/DPM llI

28 123.01.040

Filter

Pos [ldent-No. Descriptionl Description2 Quantity
10.41.015 Spacer roller 6x3.2x6 mm 2
10.88.001 Bearing bush Spectra/SPE/DPM/SPX/Vita/Flexicode/ILX/ALP 2

3 10.88.015 Spacer sleeve Spectra/SPE/Vario/SPX/Vita 1

4* 10.88.020 Eccentric bearing Spectra/SPE/SPX/Vita/Duoprint/ILX 1
5 10.88.025 Bearing ring Spectra/SPE/SPX 1

6 10.88.035 Knurled knob Spectra/SPE/SPX 1

7 12.40.308 Distance bolt M3x8 2

8 12.40.361 Distance bolt M3x60 5

9 12.40.410 Distance bolt M4x10 3

10 |12.40.417 Distance bolt M4x17 Spectra/SPE 4
11 12.40.434 Distance bolt M4x34.8 8
12 |12.88.001 Spring pillar Spectra 1
13* 112.88.030 Eccentric pin Spectra/SPE/SPX 1
14 |12.88.035 Pin Spectra/SPE/SPX/Flexicode 1
15 [16.01.020 Machine foot, h: 10.5 mm Spectra 4
16 16.88.001 Front panel Spectra 1
17 16.88.027 Window Spectra 1
18 16.88.035 Label guiding Spectra/SPE "SES" 2
19 16.88.040 Roller Spectra/SPE "SES" 6
1

1

1

1

1

1

2

1

1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.400
SPECTRA 162/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
29* 124.02.005 Fine-wire fuse 3.1 A 5x20 1
30* |26.01.032 Power switch Spectra | 1
31* |26.88.001 Foil keyboard Spectra 1
32 28.30.081 Grounded conductor 2 Vario/DPM/SPE/Dynacode/Pica/Flexicode/SPE I 1
33 |28.30.089 Grounded conductor 1 Spectra/DPM/SPE/Dynacode/SPX/Vita/Flexicode 1
34* |28.88.001 Connecting cable, CPU-power supply Spectra/SPE "SRD"/SPE "GEA" 1
35* 128.88.005 Cable for label photocell Spectra/SPE 1
36 |28.88.015 Power supply line Spectra/DPM III/SPE/SPX Il 1
37 |28.88.020 Bushing cable Spectra 1
38* [28.88.201 Printhead cable, power supply Spectra 162/SPE 162 1
39* 128.88.215 Printhead cable, data signals Spectra/SPE 162 1
40 |35.01.002 Cable joint 100x2.5 mm 2
41  |35.01.005 Flexiprint harness bracket 1
42  |35.01.011 Cord-Clip 8 mm 2
43* |37.04.162 Thermal printhead 162-12 Spectra/SPE 1
44  |37.28.010 Vibration absorption Spectra/SPE/SPX 1
45 |37.28.020 Edge protection file Pica/Spectra, in meters 0,70m
46 |37.88.001 Rubber-sponge 0,01
47 37.88.005 Adhesive tape 0,03
48 |40.01.003 Shaft protection 3.2 mm 3
49  |40.01.006 Shaft protection 6 mm 9
50 40.01.007 Shaft protection 7 mm 1
51 |41.01.007 Rosette 4x9 mm 3
52 141.02.002 Fan shaped washer M4 2
53 |41.03.003 Lock washer M3 10
54 141.03.004 Lock washer M4 42
55 [41.03.006 Lock washer M6 2
56 [41.03.008 Lock washer M8

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.400
SPECTRA 162/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
57 142.05.006 Grooved taper pin 3 X 6 mm 2
58 45.88.020 Spacer Spectra/SPE 1
59 |45.88.025 Pressure lever Spectra/SPE/SPX 1
60 [45.88.030 Clamping-down clamp Spectra 1
61 |45.88.035 Limit stop Spectra/SPE/SPX/ILX 10X 1
62 |45.88.201 Profile, above 200 mm Spectra 16X/SPE 160/SPX 162/Duoprint 160 1
63 |45.88.202 Profile, below 200 mm Spectra 162 1
64 |45.88.215 STRUT 1
65 145.88.221 Interlayer Spectra 162/SPE/SPX 162 1
66 |45.88.225 Guiding Spectra 162 1
67 146.88.201 Bearing pillar for label guiding Spectra 160/Spectra 162 1
68 |46.88.205 Spacer shaft for label guiding Spectra 160/Spectra 162 1
69 |46.88.210 Brush shaft Spectra 160/Spectra 162/Duoprint 160 1
70 |46.88.215 Straight shaft Duoprint 160/LPM Il 16X 1
71 146.88.220 Ribbon rewinding/unwinding shaft Spectra 16 X/SPE 160/SPX 162/Duopr 160/LPM Il 16X 2
72 47.04.001 Hexagon nut M3 6
73 47.05.001 Hexagon nut M4 2
74 47.07.001 Hexagon nut M6 1
75 148.01.825 Hexagon screw M8x25 1
76 |48.04.208 Screw M2x8 5
77 48.10.005 Setscrew M4x4 4
78 48.10.406 Setscrew M4x6 1
79 148.10.408 Setscrew M4x8 2
80 48.10.505 Setscrew M5x5 1
81 48.13.001 Screw 2.9x9.5 6
82 |48.13.212 Screw 22x4.5 6
83 48.13.410 Screw 40x10 6
84 |48.13.416 6

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.400
SPECTRA 162/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
85 48.14.306 Pan screw M3x6 55
86 [48.14.310 Pan screw M3x10 7
87 48.14.406 Pan screw M4x6 21
88 148.14.410 Pan screw M4x10 3
89 48.15.002 Pan screw M4x10 11
90 |48.15.003 Countersunk screw M3x6 5
91 |48.15.004 Countersunk screw M4x16 11
92 |48.15.204 Countersunk screw M2.5x4
93 |48.15.304 Countersunk screw M3x4 2
94 |48.15.308 Countersunk screw M3x8 12
95 48.15.310 Countersunk screw M3x10 1
96 |48.15.316 Countersunk screw M3x16 4
97 48.15.406 Countersunk screw M4 x 6 4
98* |[48.16.001 Knurled screw M3x6 2
99 48.16.012 Socket cap screw M6x60 1
100 |48.16.028 Socket cap screw M4x28 Spectra/SPE/Vario 1
101 |48.16.310 Socket cap screw M3x10 2
102 |48.16.410 Socket cap screw M4x10 12
103 [48.16.412 Socket cap screw M4x12 4
104 |48.16.420 Socket cap screw M4x20 1
105 |48.16.440 Socket cap screw M4x40 1

106* [48.88.001 Knurled screw Spectra/SPE/SPX/ILX 10X 2
107 |50.01.009 Lock washer 5x2x0.3 2
108 |50.01.010 Washer 10x16x0.5 1
109 |50.01.012 Lock washer 18x8.15x1.0 stainless 2
110 |[50.01.046 Lock washer M4 4
111 |50.01.057 Lock washer 3.2 32
112 |50.01.065 Lock washer 4.3 13

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.400
SPECTRA 162/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
113 |50.01.077 Lock washer M6 1
114 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1
115 [50.50.802 Washer 8x14x0.2 1
116* [50.88.001 Striker arm plate Spectra/SPE/SPX/DPM llI+IV/Vario ll/Vita/FC/ALP 2
117 |52.01.010 Compression spring Solo/Vario/Spectra/Vita 1
118 |52.02.026 Tension spring Spectra 1
119 [52.02.047 Tension spring Desco/Spectra/SPE/SPX/ILX 1
120* |52.55.010 Tension spring 1
121* |(52.88.005 Compression spring Spectra/DPM/SPE/Vario/SPX/Vita/Flexicode/ALP 2
122 |55.10.001 Self-adhesive scale 1
123 |55.88.005 Cover foil 380 x 120 mm Spectra 1
124* |57.01.007 Grooved ball bearing 8
125* (57.02.105 Bearing Spectra 1
126* |57.02.108 Bearing Spectra 1
127* |57.02.110 Bearing 2
128 |57.88.001 Hinge 2
129 |57.88.005 Hinge 3
130 [59.88.032 Toothed belt wheel Spectra/SPE/SPX/Vita/Flexicode/ALP 1
131 [59.88.033 Toothed belt wheel Spectra/SPE/SPX/Vita/ILX 1
132* [59.88.225 Toothed belt Spectra 1
133* ]59.88.421 Toothed belt Spectra 1
134 |67.55.115 Memory card cover Vario ll/Spectra 1
135 [67.55.120 Interface cover Vario ll/Pica/Spectra/SPE/SPX/Vita 4
136 [67.88.001 Chassis base Spectra 108/Spectra 162/Spectra 216 1
137 |67.88.005 Cover, left Spectra 10X/Spectra 16X/Spectra 216/Duoprint 1
138 |67.88.010 Connecting plate Spectra 1
139 |67.88.015 Sole plate, above Spectra 108/Spectra 162 1
140 |67.88.020 Sole plate, below Spectra 108/Spectra 162 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.400

SPECTRA 162/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
141 |67.88.025 Fixing angle Spectra 1

142 167.88.030 Sole plate ribbon rewinder Spectra/Spectra [I/SPE/Vario/SPX/Vita

143 |67.88.035 Sole plate ribbon unwinder Spectra/SPE/SPX/Vita/ILX

144 167.88.050 Sole plate label guiding device Spectra/SPE

145 |67.88.055 Cover plate for label rewinder Spectra

146 |67.88.065 Circuit plate Spectra/SPE/SPX

147 |67.88.075 Protection plate Spectra 108/Spectra 162/Spectra 216

148 |67.88.080 Adjusting plate Spectra/SPE/SPX

149 |67.88.085

Cross bar

Spectra 108/Spectra 162

150 [67.88.090

Cover, right (part of window)

Spectra 107/108/106/162/216/Duoprint

151 |67.88.095

Cover, right (base part)

Spectra 107/108/106/162/216/Duoprint

152 |67.88.201

Base plate

Spectra 160/Spectra 162

153 |67.88.205

Back panel

Spectra 160/Spectra 162

154 ]67.88.212

Cover, right (upper part)

Spectra 160/Spectra 162

155 |67.88.220

Front sheet

Spectra 160/Spectra 162/Duoprint 160

156 |67.88.225

Cover plate, below

Spectra 162

157 |67.88.230

Tear-off edge

Spectra 160/Spectra 162

158 |67.88.235

Rewinding plate

Spectra 160/Spectra 162

159* (70.40.010 Power supply Spectra/SPE
160* |[70.88.001 CPU 12 cpl Spectra/SPE
161 |71.55.060 Ribbon photocell Vario/DPM/Spectra/SPX

162* |[71.88.001

LCD display cpl

Spectra/DPM HlI/SPE

163 |71.88.005 Axial fan cpl Spectra/DPM III/SPE
164 |71.88.010 Stepper motor feed Spectra/SPE

165 |[71.88.015 Photocell printhead cpl Spectra/SPE

166 [71.88.023 Label photocell transmission+reflexion below Spectra

167 |72.88.005

Carrier plate cpl

Spectra 108/Spectra 162

168 |72.88.015

Washer, inside cpl

Spectra I/Vario lll

Rlrlr|r|Rr]|Rr|Rr]Rr|Rr|Rr]Rr|Rr]R]|Rr]|Rr]R|PrR]R|Rr]RrRr]Rr]RIN]R |-

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.400

SPECTRA 162/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
169* (72.88.020 Washer cpl, outside Spectra 108/SPE 108 1
170* (72.88.034 Toothed belt wheel cpl Spectra/SPE/SPX/Vita/ILX 10X 1
171* |[72.88.048 Toothed belt wheel cpl Spectra/SPE/Vario/SPX/Vita/Flexicode/ILX/ALP 1
172 |72.88.070 Backfeed plate cpl Spectra/SPE/DPM llI/Vario/SPX/Vita/ILX/ALP 1
173* [72.88.201 Ribbon rewinder/unwinder roll Spectra 162/160/SPX 162/Duoprint 160 2
174 |72.88.205 Pressure shaft KF cpl Spectra 162/SPE 162/SPX 162 right 1
175 |72.88.210 Brush shaft cpl Spectra 162/160/Duoprint 160 2
176 |72.88.215 Printhead bracket Spectra 162/SPE 162/SPX 162 right 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.450
SPECTRA 162/12 THERMAL PRINTER
ROHM PRINTHEAD

41

Modifications and errors excepted Spectra: 06.2023 571172



90.88.450

SPECTRA 162/12 THERMAL PRINTER
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Spectra: 06.2023

Modifications and errors excepted



90.88.450
SPECTRA 162/12 THERMAL PRINTER
ROHM PRINTHEAD

Modifications and errors excepted Spectra: 06.2023 59/172
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SPECTRA 162/12 THERMAL PRINTER
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Modifications and errors excepted Spectra: 06.2023 60/172



90.88.450

SPECTRA 162/12 THERMAL PRINTER

ROHM PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.41.015 Spacer roller 6x3.2x6 mm 2
2 10.88.025 Bearing ring Spectra/SPE/SPX
3 10.88.035 Knurled knob Spectra/SPE/SPX
4 12.40.308 Distance bolt M3x8
5 12.40.361 Distance bolt M3x60
6 12.40.410 Distance bolt M4x10
7 12.40.417 Distance bolt M4x17 Spectra/SPE
8 12.88.001 Spring pillar Spectra
9* 12.88.030 Eccentric pin Spectra/SPE/SPX
10 [12.88.035 Pin Spectra/SPE/SPX/Flexicode

11* [16.01.020 Machine foot, h: 10.5 mm Spectra
12 |16.88.001 Front panel Spectra
13 16.88.027 Window Spectra
14 |16.88.035 Label guiding Spectra/SPE "SES"

15 16.88.040 Roller Spectra/SPE "SES"
16 16.88.060 Knob Spectra/Duoprint
17 16.88.070 Slide bearing Spectra/SPE/SPX/ALP

18 16.88.205

Label unwinding roll

Spectra 162/Spectra 160

19 |16.88.240

Roller

Spectra 162/Spectra 160/Spectra 216

20* 118.88.201

Pressure roller

Duoprint 160/Spectra 162/Spectra 160/SPE

21* |22.08.001

Toroidal transformer

Spectra/SPE/DPM llI

22 23.01.040

Filter

23* [24.02.005

Fine-wire fuse 3.1 A 5x20

24* 126.01.032

Power switch

Spectra |

25* |26.88.001

Foil keyboard

Spectra

26 128.30.081

Grounded conductor 2

Vario/DPM/SPE/Dynacode/Pica/Flexicode/SPE I

27 |28.30.089

Grounded conductor 1

Spectra/DPM/SPE/Dynacode/SPX/Vita/Flexicode

28* 128.88.001

Connecting cable, CPU-power supply

Spectra/SPE "SRD"/SPE "GEA"

Rlrlr|r|r]|Rr|r]Rr|Rr|Rr]Rr|Rr]R|lo|Md]R|RI]R|Rr]R|~]|w]O NP ]|~

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.450
SPECTRA 162/12 THERMAL PRINTER
ROHM PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
29* 128.88.005 Cable for label photocell Spectra/SPE 1
30 |28.88.015 Power supply line Spectra/DPM III/SPE/SPX Il 1
31 |28.88.020 Bushing cable Spectra 1
32* 128.88.201 Printhead cable, power supply Spectra 162/SPE 162 1
33* 28.88.215 Printhead cable, data signals Spectra/SPE 162 1
34 |35.01.002 Cable joint 100x2.5 mm 2
35 |35.01.005 Flexiprint harness bracket 1
36 |[35.01.011 Cord-Clip 8 mm 2
37* |37.04.162 Thermal printhead 162-12 Spectra/SPE 1
38 |[37.28.010 Vibration absorption Spectra/SPE/SPX 1
39 |37.28.020 Edge protection file Pica/Spectra, in meters 0,70m
40 |37.88.001 Rubber-sponge 0,01
41  |37.88.005 Adhesive tape 0,03
42  140.01.003 Shaft protection 3.2 mm 3
43 |40.01.006 Shaft protection 6 mm 2
44  140.01.007 Shaft protection 7 mm 1
45 |41.01.007 Rosette 4x9 mm 3
46 |41.02.002 Fan shaped washer M4 2
47  |41.03.003 Lock washer M3 10
48 |41.03.004 Lock washer M4 34
49  |41.03.006 Lock washer M6 2
50 [41.03.008 Lock washer M8 1
51 |45.88.020 Spacer Spectra/SPE 1
52 145.88.025 Pressure lever Spectra/SPE/SPX 1
53 45.88.030 Clamping-down clamp Spectra 1
54 |45.88.035 Limit stop Spectra/SPE/SPX/ILX 10X 1
55 |45.88.201 Profile, above 200 mm Spectra 16X/SPE 160/SPX 162/Duoprint 160 1
56 45.88.202 Profile, below 200 mm Spectra 162 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.450

SPECTRA 162/12 THERMAL PRINTER

ROHM PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
57 |45.88.215 STRUT 1
58 45.88.221 Interlayer Spectra 162/SPE/SPX 162 1
59 145.88.225 Guiding Spectra 162 1
60 46.88.201 Bearing pillar for label guiding Spectra 160/Spectra 162 1
61 |46.88.205 Spacer shaft for label guiding Spectra 160/Spectra 162 1
62 |46.88.210 Brush shaft Spectra 160/Spectra 162/Duoprint 160 3
63 |46.88.215 Straight shaft Duoprint 160/LPM Il 16X 1
64 |47.04.001 Hexagon nut M3 6
65 47.05.001 Hexagon nut M4 2
66 |47.07.001 Hexagon nut M6 1
67 148.01.825 Hexagon screw M8x25 1
68 |48.04.208 Screw M2x8 5
69 148.10.005 Setscrew M4x4 2
70 148.10.406 Setscrew M4x6 1
71 |48.10.505 Setscrew M5x5 1
72 |48.13.001 Screw 2.9x9.5 6
73 48.13.212 Screw 22x4.5 4
74 |48.13.410 Screw 40x10 6
75 |48.13.416 6
76 48.14.306 Pan screw M3x6 54
77 48.14.310 Pan screw M3x10 5
78 48.14.406 Pan screw M4x6 21
79 148.14.410 Pan screw M4x10 3
80 48.15.002 Pan screw M4x10 11
81 |48.15.003 Countersunk screw M3x6 5
82 48.15.004 Countersunk screw M4x16 3
83 |48.15.204 Countersunk screw M2.5x4 2
84 48.15.304 Countersunk screw M3x4 2

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.450

SPECTRA 162/12 THERMAL PRINTER

ROHM PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
85 48.15.308 Countersunk screw M3x8 12
86 |48.15.310 Countersunk screw M3x10 1
87 48.15.316 Countersunk screw M3x16 4
88 |48.15.406 Countersunk screw M4 x 6 4
89* 148.16.001 Knurled screw M3x6 2
90 |48.16.012 Socket cap screw M6x60 1
91 48.16.310 Socket cap screw M3x10 2
92 |48.16.410 Socket cap screw M4x10 4
93 148.16.412 Socket cap screw M4x12 2
94* (48.88.001 Knurled screw Spectra/SPE/SPX/ILX 10X 2
95 |[50.01.009 Lock washer 5x2x0.3 2
96 |[50.01.010 Washer 10x16x0.5 1
97 |50.01.057 Lock washer 3.2 31
98 |[50.01.065 Lock washer 4.3 6
99 |50.01.077 Lock washer M6 1
100 [50.50.802 Washer 8x14x0.2 1
101 [52.02.026 Tension spring Spectra 1
102 [52.02.047 Tension spring Desco/Spectra/SPE/SPX/ILX 1
103 [55.10.001 Self-adhesive scale 1
104 |55.88.005 Cover foil 380 x 120 mm Spectra 1

105* |57.01.007 Grooved ball bearing 2
106* [57.02.105 Bearing Spectra 1
107* |[57.02.108 Bearing Spectra 1
108* |57.02.110 Bearing 2
109 |[57.88.001 Hinge 2
110 [57.88.005 Hinge 3
111 [59.88.033 Toothed belt wheel Spectra/SPE/SPX/Vita/ILX 1
112* |(59.88.225 Toothed belt Spectra 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.450
SPECTRA 162/12 THERMAL PRINTER
ROHM PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
113 |67.55.115 Memory card cover Vario ll/Spectra 1
114 |67.55.120 Interface cover Vario ll/Pica/Spectra/SPE/SPX/Vita 4
115 |[67.88.001 Chassis base Spectra 108/Spectra 162/Spectra 216 1
116 |67.88.005 Cover, left Spectra 10X/Spectra 16X/Spectra 216/Duoprint 1
117 |67.88.010 Connecting plate Spectra 1
118 |67.88.015 Sole plate, above Spectra 108/Spectra 162 1
119 |67.88.020 Sole plate, below Spectra 108/Spectra 162 1
120 |67.88.025 Fixing angle Spectra 1
121 |67.88.050 Sole plate label guiding device Spectra/SPE 2
122 167.88.055 Cover plate for label rewinder Spectra 1
123 |67.88.065 Circuit plate Spectra/SPE/SPX 1
124 167.88.075 Protection plate Spectra 108/Spectra 162/Spectra 216 1
125 |67.88.080 Adjusting plate Spectra/SPE/SPX 1
126 |67.88.085 Cross bar Spectra 108/Spectra 162 1
127 167.88.090 Cover, right (part of window) Spectra 107/108/106/162/216/Duoprint 1
128 |67.88.095 Cover, right (base part) Spectra 107/108/106/162/216/Duoprint 1
129 [67.88.201 Base plate Spectra 160/Spectra 162 1
130 |67.88.205 Back panel Spectra 160/Spectra 162 1
131 |[67.88.212 Cover, right (upper part) Spectra 160/Spectra 162 1
132 |67.88.220 Front sheet Spectra 160/Spectra 162/Duoprint 160 1
133 |67.88.225 Cover plate, below Spectra 162 1
134 |67.88.230 Tear-off edge Spectra 160/Spectra 162 1
135 |67.88.235 Rewinding plate Spectra 160/Spectra 162 1
136* (70.40.010 Power supply Spectra/SPE 1
137* ]70.88.001 CPU 12 cpl Spectra/SPE 1
138* [71.88.001 LCD display cpl Spectra/DPM HI/SPE 1
139 |71.88.005 Axial fan cpl Spectra/DPM III/SPE 1
140 |71.88.010 Stepper motor feed Spectra/SPE 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.450
SPECTRA 162/12 THERMAL PRINTER

ROHM PRINTHEAD

Pos [ldent-No. Descriptionl Description2 Quantity
141 |71.88.015 Photocell printhead cpl Spectra/SPE 1
142 [71.88.023 Label photocell transmission+reflexion below Spectra 1
143 |72.88.005 Carrier plate cpl Spectra 108/Spectra 162 1
144 |72.88.015 Washer, inside cpl Spectra I/Vario lll 1
145* (72.88.020 Washer cpl, outside Spectra 108/SPE 108 1
146 |72.88.205 Pressure shaft KF cpl Spectra 162/SPE 162/SPX 162 right 1
147 |72.88.215 Printhead bracket Spectra 162/SPE 162/SPX 162 right 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.500
SPECTRA 216/12 THERMAL TRANSFER PRINTER
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Modifications and errors excepted Spectra: 06.2023 67/172



90.88.500
SPECTRA 216/12 THERMAL TRANSFER PRINTER

178

Modifications and errors excepted Spectra: 06.2023 68 /172



90.88.500

SPECTRA 216/12 THERMAL TRANSFER PRINTER
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7
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Spectra: 06.2023

Modifications and errors excepted



90.88.500

SPECTRA 216/12 THERMAL TRANSFER PRINTER

47

§108(4%)

70/172

Spectra: 06.2023

Modifications and errors excepted



90.88.500

SPECTRA 216/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
10.41.015 Spacer roller 6x3.2x6 mm 2
10.88.001 Bearing bush Spectra/SPE/DPM/SPX/Vita/Flexicode/ILX/ALP

3 10.88.015 Spacer sleeve Spectra/SPE/Vario/SPX/Vita
4* 10.88.020 Eccentric bearing Spectra/SPE/SPX/Vita/Duoprint/ILX
5 10.88.025 Bearing ring Spectra/SPE/SPX
6 10.88.035 Knurled knob Spectra/SPE/SPX
7 12.40.308 Distance bolt M3x8
8 12.40.350 Distance bolt M3x50
9 12.40.361 Distance bolt M3x60
10 |12.40.410 Distance bolt M4x10
11 12.40.417 Distance bolt M4x17 Spectra/SPE
12 12.40.434 Distance bolt M4x34.8
13 12.88.001 Spring pillar Spectra
14* 112.88.030 Eccentric pin Spectra/SPE/SPX

15 [12.88.301

Pin

Spectra 216

16 16.01.022

Machine foot

Spectra 216

17 |16.88.001 Front panel Spectra
18 16.88.027 Window Spectra
19 |16.88.035 Label guiding Spectra/SPE "SES"
20 |16.88.040 Roller Spectra/SPE "SES"

21 |16.88.055

Sprocket wheel

Spectra/SPE/DPM/Vario/SPX/Vita/Flexicode/ALP

22 16.88.060 Knob Spectra/Duoprint

23 |16.88.065 Brake ring Spectra/SPE/Vario/SPX/Vita/Eco

24 16.88.070 Slide bearing Spectra/SPE/SPX/ALP

25 16.88.240 Roller Spectra 162/Spectra 160/Spectra 216

26 16.88.305

LABEL REWINDING ROLL

27* ]18.88.301

Pressure roller

Spectra 216

28* 122.08.001

Toroidal transformer

Spectra/SPE/DPM llI

RNk~ R|R|Rr]Rr|~INM]IRRrId|Rr|Pr]R|lold]lw]|lold]N]|Rr]RR]R]N

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.500
SPECTRA 216/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
29 |23.01.040 Filter 1
30* [24.02.005 Fine-wire fuse 3.1 A 5x20 1
31* |26.01.032 Power switch Spectra | 1
32* 126.88.001 Foil keyboard Spectra 1
33* |28.15.011 Connecting cable CPU-power supply 250 mm Desco/DPM ll/Spectra 216/Pica Il/Dynacode 1
34* |28.15.051 Printhead cable, power supply Desco/Vario Il/Spectra 160/216/Duoprint 160 1
35 |28.30.081 Grounded conductor 2 Vario/DPM/SPE/Dynacode/Pica/Flexicode/SPE I 1
36 |28.30.089 Grounded conductor 1 Spectra/DPM/SPE/Dynacode/SPX/Vita/Flexicode 1
37* 128.88.001 Connecting cable, CPU-power supply Spectra/SPE "SRD"/SPE "GEA" 1
38* [28.88.005 Cable for label photocell Spectra/SPE 1
39 |28.88.015 Power supply line Spectra/DPM III/SPE/SPX Il 1
40 |28.88.020 Bushing cable Spectra 1
41  |35.01.002 Cable joint 100x2.5 mm 2
42  |35.01.011 Cord-Clip 8 mm 2
43* |37.04.218 Thermal printhead 216-12 Spectra 1
44  |37.28.010 Vibration absorption Spectra/SPE/SPX 1
45 |37.28.020 Edge protection file Pica/Spectra, in meters 0,80m
46 |37.88.001 Rubber-sponge 0,01
47 37.88.005 Adhesive tape 0,03
48 |37.88.010 Rubber-sponge 1
49  |40.01.003 Shaft protection 3.2 mm 5
50 |40.01.006 Shaft protection 6 mm 9
51 140.01.007 Shaft protection 7 mm 1
52 41.01.007 Rosette 4x9 mm 3
53 141.02.002 Fan shaped washer M4 2
54  141.03.003 Lock washer M3 10
55 |41.03.004 Lock washer M4 49
56 |41.03.006 Lock washer M6 2

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.500
SPECTRA 216/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
57 41.03.008 Lock washer M8 1
58 142.05.002 Grooved taper pin 3 x 15 mm 1
59 |42.05.006 Grooved taper pin 3 X 6 mm 2
60 |45.88.020 Spacer Spectra/SPE 1
61 |45.88.030 Clamping-down clamp Spectra 1
62 |45.88.035 Limit stop Spectra/SPE/SPX/ILX 10X 1
63 45.88.301 Profile strut, above Spectra 216 1
64 |45.88.302 PROFILE STRUT BELOW 1
65 |45.88.303 Profile strut Spectra 216 2
66 |45.88.315 STRUT 1
67 145.88.321 Interlayer Spectra 216 1
68 |45.88.325 Guiding Spectra 216 1
69 [45.88.330 CARRIER PLATE 1
70 |45.88.335 Handle Spectra 216 1
71 |45.88.340 PRESSURE LEVER 1
72 146.88.301 Bearing pillar for label guiding Spectra 216 1
73 146.88.305 Spacer shaft for label guiding Spectra 216 1
74 146.88.310 Brush shaft Spectra 216 1
75 |46.88.315 Straight shaft Spectra 216 1
76 146.88.320 Ribbon rewinding/unwinding shaft Spectra 216 2
77 |47.04.001 Hexagon nut M3 6
78 47.05.001 Hexagon nut M4 2
79 47.07.001 Hexagon nut M6 1
80 |47.88.301 Knurled nut Spectra 216 2
81 48.01.825 Hexagon screw M8x25 1
82 48.04.208 Screw M2x8 5
83 148.10.005 Setscrew M4x4 4
84 48.10.408 Setscrew M4x8 3

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.500

SPECTRA 216/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
85 48.10.505 Setscrew M5x5 1
86 |48.13.001 Screw 2.9x9.5 6
87 |48.13.212 Screw 22x4.5 6
88 148.14.210 Pan screw M2.5x10 10
89 48.14.306 Pan screw M3x6 58
90 48.14.308 Pan screw M3x8
91 48.14.310 Pan screw M3x10
92 48.14.406 Pan screw M4x6 26
93 48.14.410 Pan screw M4x10 11
94 48.15.002 Pan screw M4x10 15
95 148.15.003 Countersunk screw M3x6 5
96 |48.15.004 Countersunk screw M4x16 17
97 48.15.204 Countersunk screw M2.5x4 3
98 |48.15.308 Countersunk screw M3x8 12
99 48.15.310 Countersunk screw M3x10 1
100 |48.15.316 Countersunk screw M3x16 4
101 [48.15.406 Countersunk screw M4 x 6 4

102* [48.16.001 Knurled screw M3x6 2
103 |48.16.012 Socket cap screw M6x60 1
104 |48.16.028 Socket cap screw M4x28 Spectra/SPE/Vario 1
105 |48.16.310 Socket cap screw M3x10 2
106 |48.16.410 Socket cap screw M4x10 12
107 |48.16.412 Socket cap screw M4x12 2
108 |48.16.416 Socket cap screw M4x16 4
109 ]48.16.420 Socket cap screw M4x20 1
110 |48.16.440 Socket cap screw M4x40 1
111 |48.18.020 Spring pressure piece 1

112* |48.88.001 Knurled screw Spectra/SPE/SPX/ILX 10X 2

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.500
SPECTRA 216/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
113 |50.01.009 Lock washer 5x2x0.3 2
114 |50.01.010 Washer 10x16x0.5 1
115 |[50.01.012 Lock washer 18x8.15x1.0 stainless 2
116 |50.01.046 Lock washer M4 2
117 |50.01.057 Lock washer 3.2 36
118 |50.01.065 Lock washer 4.3 17
119 |[50.01.077 Lock washer M6 1
120 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1
121 [50.50.802 Washer 8x14x0.2 1
122* |50.88.001 Striker arm plate Spectra/SPE/SPX/DPM IlI+IV/Vario l1/Vita/FC/ALP 2
123 |52.01.010 Compression spring Solo/Vario/Spectra/Vita 1
124 |52.02.026 Tension spring Spectra 1
125 |[52.02.047 Tension spring Desco/Spectra/SPE/SPX/ILX 1
126* |52.55.010 Tension spring 1
127* |(52.88.005 Compression spring Spectra/DPM/SPE/Vario/SPX/Vita/Flexicode/ALP 2
128 |[55.10.001 Self-adhesive scale 1
129* |[57.01.007 Grooved ball bearing 8
130* [57.02.105 Bearing Spectra 1
131* |[57.02.108 Bearing Spectra 1
132* |57.02.110 Bearing 2
133* |57.28.005 Clip bearing Pica/DPM IIlI/SPE/Vita 2
134 |57.88.001 Hinge 2
135 |[57.88.005 Hinge 3
136 [59.88.032 Toothed belt wheel Spectra/SPE/SPX/Vita/Flexicode/ALP 1
137 [59.88.033 Toothed belt wheel Spectra/SPE/SPX/Vita/ILX 1
138* (59.88.225 Toothed belt Spectra 1
139* 159.88.421 Toothed belt Spectra 1
140 |67.55.115 Memory card cover Vario ll/Spectra 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.500

SPECTRA 216/12 THERMAL TRANSFER PRINTER

Pos |ldent-No.

Descriptionl

Description2

Quantity

141 |67.55.120

Interface cover

Vario ll/Pica/Spectra/SPE/SPX/Vita

4

142 |67.88.002

Chassis base

Spectra 216

143 |67.88.005 Cover, left Spectra 10X/Spectra 16X/Spectra 216/Duoprint
144 167.88.010 Connecting plate Spectra
145 |67.88.025 Fixing angle Spectra

146 |67.88.030

Sole plate ribbon rewinder

Spectra/Spectra [l/SPE/Vario/SPX/Vita

147 167.88.035

Sole plate ribbon unwinder

Spectra/SPE/SPX/Vita/ILX

148 |67.88.050 Sole plate label guiding device Spectra/SPE

149 |67.88.055 Cover plate for label rewinder Spectra

150 |67.88.065 Circuit plate Spectra/SPE/SPX
151 |67.88.080 Adjusting plate Spectra/SPE/SPX

152 |67.88.090

Cover, right (part of window)

Spectra 107/108/106/162/216/Duoprint

153 |67.88.095

Cover, right (base part)

Spectra 107/108/106/162/216/Duoprint

154 ]67.88.301

Base plate

Spectra 216

155 |67.88.305

BACK PANEL

156 |[67.88.312

Cover, right (upper part)

Spectra 216

157 ]67.88.320

Front sheet

Spectra 216

158 |67.88.325

COVER PLATE BELOW

159 |67.88.330

Tear-off edge

Spectra 216

160 [67.88.335

REWINDING PLATE

161 |67.88.340

Sole plate, above

Spectra 216

162 |67.88.345

Sole plate, below

Spectra 216

163 |67.88.350

SUPPORT ANGLE

164 |67.88.355

Centering bent

Spectra 216

165 |67.88.365

Cover

Spectra 216

166* (70.40.0191

Power supply 'high current’

Spectra 216

167 |70.40.031

PCB printhead adapter cpl

Spectra 216

168* (70.88.005

CPU 12 cpl

Spectra 216

Rlrlr|r|r]|Rr|Rr]Rr|Pr|Rr]Rr|Rr]R]|Rr]|Pr]R|RrR]R|RrINMIPIRIRIR]R ]~

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.500
SPECTRA 216/12 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
169 |[71.55.060 Ribbon photocell Vario/DPM/Spectra/SPX 1
170* |[71.88.001 LCD display cpl Spectra/DPM lII/SPE 1
171 |71.88.005 Axial fan cpl Spectra/DPM III/SPE 1
172 |71.88.011 Stepper motor feed cpl Spectra 216 1
173 |71.88.015 Photocell printhead cpl Spectra/SPE 1
174 |71.88.023 Label photocell transmission+reflexion below Spectra 1
175 |[71.88.316A Printhead cable cpl Spectra Il 216 1
176 |72.88.006 Carrier plate cpl Spectra 216 1
177 |72.88.015 Washer, inside cpl Spectra I/Vario lll 1
178* |72.88.020 Washer cpl, outside Spectra 108/SPE 108 1
179* |(72.88.034 Toothed belt wheel cpl Spectra/SPE/SPX/Vita/ILX 10X 1
180* |72.88.048 Toothed belt wheel cpl Spectra/SPE/Vario/SPX/Vita/Flexicode/ILX/ALP 1
181 |72.88.070 Backfeed plate cpl Spectra/SPE/DPM llI/Vario/SPX/Vita/ILX/ALP 1
182 |72.88.301 Ribbon rewinder/unwinder roll cpl Spectra 216 2
183 |72.88.305 Pressure shaft cpl Spectra 216 1
184 |72.88.310 Brush shaft cpl Spectra 216 2
185 |72.88.315 Printhead bracket cpl Spectra 216 1
186 |72.88.360 Centering plate cpl Spectra 216 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.550
SPECTRA 216/12 THERMAL PRINTER

Modifications and errors excepted Spectra: 06.2023 781172



90.88.550
SPECTRA 216/12 THERMAL PRINTER

153

Modifications and errors excepted Spectra: 06.2023 791172



90.88.550

SPECTRA 216/12 THERMAL PRINTER
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Spectra: 06.2023

Modifications and errors excepted



90.88.550

SPECTRA 216/12 THERMAL PRINTER
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Spectra: 06.2023

Modifications and errors excepted



90.88.550

SPECTRA 216/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.41.015 Spacer roller 6x3.2x6 mm 2
2 10.88.025 Bearing ring Spectra/SPE/SPX
3 10.88.035 Knurled knob Spectra/SPE/SPX
4 12.40.308 Distance bolt M3x8
5 12.40.350 Distance bolt M3x50
6 12.40.361 Distance bolt M3x60
7 12.40.410 Distance bolt M4x10
8 12.40.417 Distance bolt M4x17 Spectra/SPE
9 12.88.001 Spring pillar Spectra

10* [12.88.030 Eccentric pin Spectra/SPE/SPX

11 |12.88.301

Pin

Spectra 216

12 16.01.022

Machine foot

Spectra 216

13 |16.88.001 Front panel Spectra

14 |16.88.027 Window Spectra

15 16.88.035 Label guiding Spectra/SPE "SES"

16 16.88.040 Roller Spectra/SPE "SES"

17 16.88.060 Knob Spectra/Duoprint

18 16.88.070 Slide bearing Spectra/SPE/SPX/ALP

19 16.88.240 Roller Spectra 162/Spectra 160/Spectra 216

20 16.88.305

LABEL REWINDING ROLL

21* [18.88.301

Pressure roller

Spectra 216

22* 122.08.001 Toroidal transformer Spectra/SPE/DPM llI
23 23.01.040 Filter

24* 124.02.005 Fine-wire fuse 3.1 A 5x20

25* 126.01.032 Power switch Spectra |

26* 26.88.001 Foil keyboard Spectra

27* 128.15.011

Connecting cable CPU-power supply 250 mm

Desco/DPM ll/Spectra 216/Pica Il/Dynacode

28* 128.15.051

Printhead cable, power supply

Desco/Vario Il/Spectra 160/216/Duoprint 160

Rlrlr|r|Rr]|Rr|Rr]Rr|Rr|A]R|,r]I™IN]|PR|sRR|Rr]Id|lw]o xR ]|+

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.550
SPECTRA 216/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
29 28.30.081 Grounded conductor 2 Vario/DPM/SPE/Dynacode/Pica/Flexicode/SPE Il 1
30 |28.30.089 Grounded conductor 1 Spectra/DPM/SPE/Dynacode/SPX/Vita/Flexicode 1
31* |28.88.001 Connecting cable, CPU-power supply Spectra/SPE "SRD"/SPE "GEA" 1
32* 128.88.005 Cable for label photocell Spectra/SPE 1
33 |28.88.015 Power supply line Spectra/DPM III/SPE/SPX Il 1
34 |28.88.020 Bushing cable Spectra 1
35 |[35.01.002 Cable joint 100x2.5 mm 2
36 |[35.01.011 Cord-Clip 8 mm 2
37* |37.04.218 Thermal printhead 216-12 Spectra 1
38 |[37.28.010 Vibration absorption Spectra/SPE/SPX 1
39 |37.28.020 Edge protection file Pica/Spectra, in meters 0,80m
40 |37.88.001 Rubber-sponge 0,01
41  |37.88.005 Adhesive tape 0,03
42 137.88.010 Rubber-sponge 1
43 |40.01.003 Shaft protection 3.2 mm 5
44  140.01.006 Shaft protection 6 mm 2
45  140.01.007 Shaft protection 7 mm 1
46 41.01.007 Rosette 4x9 mm 3
47 |41.02.002 Fan shaped washer M4 2
48 |41.03.003 Lock washer M3 10
49 |41.03.004 Lock washer M4 41
50 |41.03.006 Lock washer M6 2
51 |41.03.008 Lock washer M8 1
52 142.05.002 Grooved taper pin 3 x 15 mm 1
53 45.88.020 Spacer Spectra/SPE 1
54 145.88.030 Clamping-down clamp Spectra 1
55 |45.88.035 Limit stop Spectra/SPE/SPX/ILX 10X 1
56 45.88.301 Profile strut, above Spectra 216 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.550
SPECTRA 216/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
57 |45.88.302 PROFILE STRUT BELOW 1
58 145.88.303 Profile strut Spectra 216 2
59 |45.88.315 STRUT 1
60 45.88.321 Interlayer Spectra 216 1
61 |45.88.325 Guiding Spectra 216 1
62 |45.88.330 CARRIER PLATE 1
63 |45.88.335 Handle Spectra 216 1
64 |45.88.340 PRESSURE LEVER 1
65 146.88.301 Bearing pillar for label guiding Spectra 216 1
66 |46.88.305 Spacer shaft for label guiding Spectra 216 1
67 |46.88.310 Brush shaft Spectra 216 3
68 |46.88.315 Straight shaft Spectra 216 1
69 47.04.001 Hexagon nut M3 6
70 |47.05.001 Hexagon nut M4 2
71 |47.07.001 Hexagon nut M6 1
72 48.01.825 Hexagon screw M8x25 1
73 48.04.208 Screw M2x8 5
74 48.10.005 Setscrew M4x4 2
75 148.10.408 Setscrew M4x8 1
76 48.10.505 Setscrew M5x5 1
77 48.13.001 Screw 2.9x9.5 6
78 |48.13.212 Screw 22x4.5 4
79 48.14.210 Pan screw M2.5x10 10
80 48.14.306 Pan screw M3x6 57
81 148.14.308 Pan screw M3x8
82 48.14.310 Pan screw M3x10
83 48.14.406 Pan screw M4x6 26
84 48.14.410 Pan screw M4x10 11

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.550

SPECTRA 216/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
85 48.15.002 Pan screw M4x10 15
86 |48.15.003 Countersunk screw M3x6
87 48.15.004 Countersunk screw M4x16
88 |48.15.204 Countersunk screw M2.5x4 3
89 48.15.308 Countersunk screw M3x8 12
90 |[48.15.310 Countersunk screw M3x10 1
91 |48.15.316 Countersunk screw M3x16 4
92 |48.15.406 Countersunk screw M4 x 6 4
93* |[48.16.001 Knurled screw M3x6 2
94 |48.16.012 Socket cap screw M6x60 1
95 48.16.310 Socket cap screw M3x10 2
96 |48.16.410 Socket cap screw M4x10 4
97 148.16.412 Socket cap screw M4x12 2
98 |48.16.416 Socket cap screw M4x16 4
99 148.18.020 Spring pressure piece 1

100* [48.88.001 Knurled screw Spectra/SPE/SPX/ILX 10X 2
101 |50.01.009 Lock washer 5x2x0.3 2
102 |50.01.010 Washer 10x16x0.5 1
103 |50.01.057 Lock washer 3.2 35
104 |50.01.065 Lock washer 4.3 10
105 |[50.01.077 Lock washer M6 1
106 |50.50.802 Washer 8x14x0.2 1
107 [52.02.026 Tension spring Spectra 1
108 [52.02.047 Tension spring Desco/Spectra/SPE/SPX/ILX 1
109 |55.10.001 Self-adhesive scale 1

110* |[57.01.007 Grooved ball bearing 2

111* (57.02.105 Bearing Spectra 1

112* |57.02.108 Bearing Spectra 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.550

SPECTRA 216/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
113* [57.02.110 Bearing 2
114 |57.88.001 Hinge

115 |57.88.005 Hinge

116 |59.88.033

Toothed belt wheel

Spectra/SPE/SPX/Vita/ILX

117+ |[59.88.225

Toothed belt

Spectra

118 |67.55.115

Memory card cover

Vario ll/Spectra

119 |67.55.120

Interface cover

Vario ll/Pica/Spectra/SPE/SPX/Vita

120 |67.88.002

Chassis base

Spectra 216

121 |67.88.005

Cover, left

Spectra 10X/Spectra 16X/Spectra 216/Duoprint

122 |67.88.010

Connecting plate

Spectra

123 |67.88.025 Fixing angle Spectra

124 167.88.050 Sole plate label guiding device Spectra/SPE

125 |67.88.055 Cover plate for label rewinder Spectra

126 |67.88.065 Circuit plate Spectra/SPE/SPX
127 67.88.080 Adjusting plate Spectra/SPE/SPX

128 |67.88.090

Cover, right (part of window)

Spectra 107/108/106/162/216/Duoprint

129 |67.88.095

Cover, right (base part)

Spectra 107/108/106/162/216/Duoprint

130 |[67.88.301

Base plate

Spectra 216

131 |67.88.305

BACK PANEL

132 [67.88.312

Cover, right (upper part)

Spectra 216

133 |67.88.320

Front sheet

Spectra 216

134 |67.88.325

COVER PLATE BELOW

135 |67.88.330

Tear-off edge

Spectra 216

136 |67.88.335

REWINDING PLATE

137 |67.88.340

Sole plate, above

Spectra 216

138 |67.88.345

Sole plate, below

Spectra 216

139 |67.88.350

SUPPORT ANGLE

140 |67.88.355

Centering bent

Spectra 216

Rlr|r|r|Rr]|Rr|Rr]Rr|Rr|Rr]Rr|Rr]Rr]Rr]|Rr]RrINIRR|Rr]Rr~]|Rr R, w]N

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.550

SPECTRA 216/12 THERMAL PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
141 |67.88.365 Cover Spectra 216 1
142* (70.40.0191 Power supply 'high current’ Spectra 216 1
143 [70.40.031 PCB printhead adapter cpl Spectra 216 1
144* (70.88.005 CPU 12 cpl Spectra 216 1
145* [71.88.001 LCD display cpl Spectra/DPM III/SPE 1
146 |71.88.005 Axial fan cpl Spectra/DPM III/SPE 1
147 ]71.88.011 Stepper motor feed cpl Spectra 216 1
148 |71.88.015 Photocell printhead cpl Spectra/SPE 1
149 |71.88.023 Label photocell transmission+reflexion below Spectra 1
150 |71.88.316A Printhead cable cpl Spectra Il 216 1
151 |[72.88.006 Carrier plate cpl Spectra 216 1
152 |72.88.015 Washer, inside cpl Spectra I/Vario llI 1
153* |72.88.020 Washer cpl, outside Spectra 108/SPE 108 1
154 |72.88.305 Pressure shaft cpl Spectra 216 1
155 |72.88.315 Printhead bracket cpl Spectra 216 1
156 |72.88.360 Centering plate cpl Spectra 216 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

871172



90.88.600
SPECTRA 104/8 THERMAL TRANSFER PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity

1* 28.15.051 Printhead cable, power supply Desco/Vario Il/Spectra 160/216/Duoprint 160 1
2* 28.55.080 Printhead cable, data signals Vario ll/Spectra 108 1
3* 37.04.1021 Thermal printhead 104-8 Vario ll/Spectra/SPE Typ B3 (thermal transfer) 1
4 45.88.122 Interlayer Spectra 104/SPE 104 1
5* 70.55.115 CPU Vario ll/Spectra 104 1

72.88.117 Printhead bracket cpl Spectra 104/SPE 1

90.88.200 Spectra 108/12 transfer printer 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

88/172



90.88.780

MEMORY CARD SLOT
SPECTRA, OPTION
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Spectra: 06.2023

Modifications and errors excepted



90.88.780

MEMORY CARD SLOT
SPECTRA, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.40.335 Distance bolt M3x35
2 28.55.060 Connecting cable, CPU-memory card Vario/Spectra 1
3 47.04.001 Hexagon nut M3 4
4 48.15.308 Countersunk screw M3x8 4
5 50.01.057 Lock washer 3.2 4
6 70.40.003 Circuit board memory-card Spectra/SPE/Vario 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.781

CF INTERFACE

SPECTRA, OPTION

ST26—CPU

91/172

Spectra: 06.2023

Modifications and errors excepted



90.88.781
CF INTERFACE

SPECTRA, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.40.335 Distance bolt M3x35 2
2 28.57.016 Connecting cable, CF/CPU Vario ll/Dynacode/DPM Il xi/SPE "GEA" 1
3 47.04.001 Hexagon nut M3 2
4 48.15.308 Countersunk screw M3x8 2
5 50.01.057 Lock washer 3.2 2
6* |70.40.204 CF-Interface cpl with angle Spectra/DPM III/DPM Il xi/SPE/Vario 1l 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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SPECTRA/SPE/DPM/VARIO, OPTION

90.88.782
ETHERNET 10/100

93/172

Spectra: 06.2023

Modifications and errors excepted



90.88.782

ETHERNET 10/100
SPECTRA/SPE/DPM/VARIO, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.40.315 Distance bolt M3x15 1
2 50.11.002 Lock washer M3 1
3* 70.40.035 Circuit board cpl Ethernet Spectra/SPE/DPM llI 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

94 /172



90.88.785

DISPENSER I/O

SPECTRA/VARIO

95/172

Spectra: 06.2023

Modifications and errors excepted



90.88.785

DISPENSER I/0
SPECTRA/VARIO

Pos [ldent-No. Descriptionl Description2 Quantity
1 25.04.100 SUB-D fixing set 2
2* 28.55.010 Cable for control output Desco/Vario/DPM III/SPE/SPX 1
3* 28.55.015 Cable for control input Desco/Vario/DPM IlII/SPE/SPX 1
4 70.40.004 Circuit board 1/10 Vario ll/Spectra/SPE 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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SPECTRA/VARIO, OPTION

90.88.786
RS-485 + 1/0
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Spectra: 06.2023

Modifications and errors excepted



90.88.786

RS-485 + 1/0
SPECTRA/VARIO, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 25.04.100 SUB-D fixing set 3
2* 28.55.010 Cable for control output Desco/Vario/DPM III/SPE/SPX 1
3* 28.55.015 Cable for control input Desco/Vario/DPM IlII/SPE/SPX 1
4* 28.80.150 Cable for control output DPM II/SPE "CFS" 1
5 70.40.005 Circuit board RS485 + 1/0 Spectra/DPM lII/SPE 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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SPECTRA/VARIO, OPTION

90.88.787
RS-422 +1/0
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Spectra: 06.2023

Modifications and errors excepted



90.88.787

RS-422 +1/0
SPECTRA/VARIO, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 25.04.100 SUB-D fixing set 3
2* 28.55.010 Cable for control output Desco/Vario/DPM III/SPE/SPX 1
3* 28.55.015 Cable for control input Desco/Vario/DPM IlII/SPE/SPX 1
4* 28.80.150 Cable for control output DPM II/SPE "CFS" 1
5 70.40.007 Circuit board RS422 + 1/0 Spectra/DPM lII/SPE 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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iy

SPECTRA/VARIO, OPTION

90.88.788
RS-422

101/172

Spectra: 06.2023

Modifications and errors excepted



90.88.788

RS-422
SPECTRA/VARIO, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 25.04.100 SUB-D fixing set 1
2* 28.80.150 Cable for control output DPM II/SPE "CFS" 1
3 70.40.017 RS422 FOR SPECTRA /DPM Il / SPE 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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SPECTRA/VARIO, OPTION

90.88.792
SCANNER

103/172

Spectra: 06.2023

Modifications and errors excepted



90.88.792
SCANNER

SPECTRA/VARIO, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity

1 10.10.006 Ring Desco/Optimo/Kodak

2 25.04.100 SUB-D fixing set 1
3* 28.27.100 Connecting cable control unit-RS232 1
4 41.03.003 Lock washer M3 4
5 41.03.004 Lock washer M4 3
6 45.88.950 Track for scanner bracket Spectra/Vario 1
7 45.88.960 Base plate for scanner bracket Spectra/Vario 1
8 48.14.310 Pan screw M3x10 2
9* |48.16.001 Knurled screw M3x6 2
10 |48.16.003 Hex socket head screw M4 x 12 3
11 |48.16.006 Socket cap screw M5x12 2
12 |48.16.016 Socket cap screw M4x25 1
13 50.01.046 Lock washer M4 2
14 |50.01.057 Lock washer 3.2 2
15 |67.88.960 ANGULAR STAY INSIDE FOR SCANNER BRACKET 1
16 |70.40.004 Circuit board 1/10 Vario ll/Spectra/SPE 1
17 70.40.009 Circuit board scanner interface cpl Spectra/Vario Il 1
18 |71.88.901 Scanner, completely wired Spectra/Vario Il 1
19 |72.88.950 Carrier plate cpl, scanner 1
20 |72.88.955 Angular stay cpl outside, scanner 1
21 72.88.960 Carrier lower part, scanner 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.794
SCANNER 2D INCLUDING BRACKET
OPTION FOR SPECTRA / VARIOII

Modifications and errors excepted Spectra: 06.2023 105/ 172



90.88.794

SCANNER 2D INCLUDING BRACKET
OPTION FOR SPECTRA / VARIOII

Pos [ldent-No. Descriptionl Description2 Quantity
1 25.04.050 GENDER CHANGER 9PIN 1
2 25.04.100 SUB-D fixing set
3* 28.27.100 Connecting cable control unit-RS232
4 28.88.915 Programming cable, scanner ICR803
5 41.03.003 Lock washer M3
6 41.03.004 Lock washer M4
7 45.88.950 Track for scanner bracket Spectra/Vario
8 45.88.960 Base plate for scanner bracket Spectra/Vario
9 48.14.306 Pan screw M3x6

10 |48.14.310

Pan screw M3x10

11 |48.16.003

Hex socket head screw M4 x 12

12 |48.16.006

Socket cap screw M5x12

13 |48.16.016

Socket cap screw M4x25

14 |50.01.046

Lock washer M4

15 |67.88.952

ANGULAR STAY FOR SCANNER BRACKET

16 |67.88.953

ANGULAR FOR SCANNER ICR803

17 |70.40.004

Circuit board 1/0

Vario ll/Spectra/SPE

18 |70.40.009

Circuit board scanner interface cpl

Spectra/Vario Il

19 |72.88.950

Carrier plate cpl, scanner

20 |72.88.960

Carrier lower part, scanner

21 |85.03.001

2D CODE READER ICR803-B0201

22 85.03.005

CONNECTION CABLE

RPlrlr|r|r]|Rr|r]Rr]IN|RIdIMIMIA|RIRIM]IOR|R R

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.795

CONNECTION FOR PR45, PR45 |, PR45S

SPECTRA, OPTION, ONLY ELECTRICALLY
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Spectra: 06.2023

Modifications and errors excepted



90.88.795

CONNECTION FOR PR45, PR45 |, PR45S
SPECTRA, OPTION, ONLY ELECTRICALLY

Pos [ldent-No. Descriptionl Description2 Quantity
1 28.88.901 Winder supply line for PR45 Spectra 1
2 47.04.001 Hexagon nut M3 2
3 48.14.308 Pan screw M3x8 2
4 50.01.057 Lock washer 3.2 4
5 67.88.950 Connecting plate Spectra 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.798
DISPENSER /0 24V
SPECTRA, OPTION

109/172

Spectra: 06.2023

Modifications and errors excepted



90.88.798

DISPENSER 1/O 24V
SPECTRA, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
25.04.010 SUB-D pin 1
25.04.040 SUB-D 15-pin 1
25.04.100 SUB-D fixing set 2

4* 28.55.010 Cable for control output Desco/Vario/DPM III/SPE/SPX 1
5* 28.67.068 Connecting cable, back panel-1O with ext sensor DPM Il xi/fCompa/SPX 1
6 28.67.069 Connecting cable, power supply-1/0 24V DPM Il xi/Spectra 1
7* ]70.40.050 I/O plate 24V DPM Ill/Spectra 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.840

TRANSFER RIBBON SAVE

SPECTRA 108, OPTION, NO RETROFIT POSSIBLE
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Spectra: 06.2023

Modifications and errors excepted



90.88.840

TRANSFER RIBBON SAVE
SPECTRA 108, OPTION, NO RETROFIT POSSIBLE

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.88.015 Spacer sleeve Spectra/SPE/Vario/SPX/Vita 1
2* 10.88.020 Eccentric bearing Spectra/SPE/SPX/Vita/Duoprint/ILX 1
3 12.40.410 Distance bolt M4x10 2

12.40.440 Distance bolt M4x40 3
5 12.88.410 Distance bolt M4x22.3 3
6* 18.88.105 Transport roller Spectra 10X/SPE 107/LPM Il 10X 1

37.28.010 Vibration absorption Spectra/SPE/SPX 1

37.88.101 Antistatic brush Spectra 10X/SPE/SPX/Vita/Duoprint 107/ALP 10X 1

40.01.003 Shaft protection 3.2 mm 1
10 |40.01.006 Shaft protection 6 mm 1
11 (41.03.004 Lock washer M4 8
12 |45.88.405 Spacer Spectra/SPE 1
13 |48.03.004 Countersunk screw M2.5x6 2
14  148.10.005 Setscrew M4x4 2
15 |48.14.306 Pan screw M3x6 2
16 48.15.004 Countersunk screw M4x16 6
17 48.15.316 Countersunk screw M3x16 2
18 48.15.412 Pan screw M4x12 1
19 |48.16.410 Socket cap screw M4x10 7
20 48.16.440 Socket cap screw M4x40 1
21 50.01.012 Lock washer 18x8.15x1.0 stainless 1
22 50.01.057 Lock washer 3.2 2
23 |50.01.065 Lock washer 4.3 7

24* |57.01.007 Grooved ball bearing 2

25* [57.03.010 Grooved ball bearing 1
26 159.88.032 Toothed belt wheel Spectra/SPE/SPX/Vita/Flexicode/ALP 1

27* 159.88.300 Toothed belt Spectra/Vita/ILX 10X 1

28* 159.88.301 Toothed belt Spectra/DPM Il ¢ 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.840

TRANSFER RIBBON SAVE
SPECTRA 108, OPTION, NO RETROFIT POSSIBLE

Pos [ldent-No. Descriptionl Description2 Quantity
59.88.406 Toothed belt Spectra/SPE/Vita/Flexicode 1
29 |71.88.015 Photocell printhead cpl Spectra/SPE 1
30 |71.88.401 Stepper motor ribbon saving Spectra/SPE, right 1
31 71.88.701 Stepper motor Spectra 1
32* |72.88.034 Toothed belt wheel cpl Spectra/SPE/SPX/Vita/ILX 10X 1
33 |72.88.401 Washer cpl Spectra/SPE/Duoprint 107/LPM 11 10X 1
34 |72.88.425 Sole plate ribbon saving cpl Spectra/SPE/Duoprint 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.850

DISPENSER WITHOUT PHOTOCELL
SPECTRA/SPECTRA 1l 10X, OPTION

114 /172

Spectra: 06.2023

Modifications and errors excepted



90.88.850
DISPENSER WITHOUT PHOTOCELL
SPECTRA/SPECTRA Il 10X, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.55.306 Knurled knob green Spectra Il 1
2 12.88.501 Pin Spectra/SPE/ILX 1
3 16.88.505 Dispenser roller Spectra 4
4 16.88.510 Lever Spectra/SPE/Vario/ILX 1
5 40.01.002 Shaft protection 2.3 mm 1
6 40.01.003 Shaft protection 3.2 mm 5
7 40.01.004 Shaft protection 4 mm 5
8 45.88.501 Dispensing pillar Spectra/Vita 1
9 45.88.505 STRUT 1
10 |45.88.510 Bearing Spectra/SPE/ILX 1
11 |46.88.505 Shaft for pressure roller Spectra 1
12 |46.88.510 Roller shaft for dispenser Spectra 1
13 |46.88.515 Dispenser shaft Spectra/Vita 1
14 148.10.004 Setscrew M3x4 1
15 |48.15.003 Countersunk screw M3x6 4
16 48.15.310 Countersunk screw M3x10 4
17 48.15.406 Countersunk screw M4 x 6 2
18 48.16.306 Socket cap screw M3x6 2
19 |52.01.019 Compression spring Vario/Pica/Spectra/for dispenser unit ILX 1
20 |67.88.501 DISPENSING PLATE LEFT SIDE 1
21 |67.88.505 DISPENSING PLATE RIGHT SIDE 1
22 72.88.510 Pressure shaft cpl Spectra 1

23* |72.88.520 Pressure roller cpl Spectra/SPE/ILX 3

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.855
DISPENSER WITH PHOTOCELL
SPECTRA/SPECTRA Il 10X, OPTION

Modifications and errors excepted Spectra: 06.2023 116/ 172



90.88.855
DISPENSER WITH PHOTOCELL
SPECTRA/SPECTRA Il 10X, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.88.505 Pillar Spectra 1
2 42.05.001 Grooved taper pin 3 x 8 mm 1
3 48.04.208 Screw M2x8 1
4 48.14.306 Pan screw M3x6 1
5 48.15.310 Countersunk screw M3x10 1
6 50.01.009 Lock washer 5x2x0.3 1
7 50.01.057 Lock washer 3.2 1
8 67.88.515 Slider Spectra 1
9 71.88.501 Dispensing photocell cpl Spectra 1
10 [90.88.850 Dispenser without photocell Spectra/Spectra Il 10X, option 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

117 /172



90.88.860

CUTTER UNIT

SPECTRA | 10X

118/172

Spectra: 06.2023

Modifications and errors excepted



90.88.860
CUTTER UNIT
SPECTRA | 10X

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.88.615 Distance bolt M3x15 Spectra 3
2 40.01.007 Shaft protection 7 mm 1
3 41.03.003 Lock washer M3 12
4 41.03.004 Lock washer M4 4
5 43.07.030 Spring 3 x 6 mm 1
6 45.88.610 Angle strut Spectra 107/Spectra 108 1
7 45.88.615 Strut Spectra 107/Spectra 108 1
8 45.88.620 Spacer pillar Spectra 107/Spectra 108 1
9 46.88.601 Cutter shaft Spectra 107/Spectra 108 1
10 |46.88.605 Spacer shaft Spectra 107/Spectra 108 1
11  |48.04.208 Screw M2x8 1
12 48.14.306 Pan screw M3x6 3
13 |48.15.003 Countersunk screw M3x6 6
14 |48.15.304 Countersunk screw M3x4 3
15 48.16.306 Socket cap screw M3x6 11
16 48.16.310 Socket cap screw M3x10 2
17 |48.16.408 Socket cap screw M4x8 10
18 48.16.410 Socket cap screw M4x10 4
19 |50.01.009 Lock washer 5x2x0.3 1
20 |50.01.011 Washer 10x16x1.0 1
21 |50.01.057 Lock washer 3.2 2
22 50.88.605 Washer Spectra 108/Spectra 162/Spectra 216 1
23 152.88.601 Spring sheet Spectra 107/Spectra 108 1
24 159.88.035 Toothed belt wheel Spectra 108/Spectra 162 1
25* 159.88.225 Toothed belt Spectra 1
26 |67.88.601 Cutter ledge Spectra 107/Spectra 108 1
27 |67.88.605 Angle Spectra 162 1
28 67.88.610 Cover Spectra 108/Spectra 162/Spectra 216 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.860

CUTTER UNIT
SPECTRA | 10X

Pos [ldent-No. Descriptionl Description2 Quantity
29 |67.88.620 Front sheet Spectra 107/Spectra 108 1
30 |67.88.625 ANGLE FOR PHOTOCELL 1
31 |67.88.630 Angle, above Spectra 107/Spectra 108 1
32 71.88.601 Motor + photocell cpl Spectra 107/Spectra 108/Spectra 162 1
33 |72.88.610 Cutter plate cpl, left Spectra 108/Spectra 162 1
34 |72.88.615 Cutter plate cpl, right Spectra 108/Spectra 162 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.870

INTERNAL REWINDER, OUTSIDE WINDING
SPECTRA 107/SPECTRA 108, OPTION

Modifications and errors excepted Spectra: 06.2023 121 /172



90.88.870

INTERNAL REWINDER, OUTSIDE WINDING
SPECTRA 107/SPECTRA 108, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1* 12.15.035 Clasp Spectra/Vario/PR28/PR48/PR49 1
2 12.40.410 Distance bolt M4x10 2
3 12.40.417 Distance bolt M4x17 Spectra/SPE 3
4 16.88.710 Washer Spectra/ILX "SRD" 1
5 37.28.010 Vibration absorption Spectra/SPE/SPX 1
6 40.01.006V Shaft protection 6 mm stainless 4
7 41.03.004V Lock washer M4 stainless 3
8 46.88.701 Bearing shaft Spectra/SPE 1
9 48.14.410V Pan screw M4x10 stainless 4
10 |48.15.002V Pan screw M4x10 stainless 3
11  |48.15.408V Pan screw M4x8 stainless 4
12 |48.16.410V Socket cap screw M4x10 stainless 3
13 48.16.412V Socket cap screw M4x12 stainless 1
14 |50.01.065V Lock washer 4.3 stainless 3
15 |50.01.096V Lock washer 4.3x20x1.25 stainless 1
16 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1
17* |52.01.007 Compression spring Spectra/SPE/Vario/PR25/26/28/45/48/49/1LX 1
18* |57.01.006 Grooved ball bearing 2
19* |[59.88.225 Toothed belt Spectra 1
20 71.88.701 Stepper motor Spectra 1

21* |72.88.048 Toothed belt wheel cpl Spectra/SPE/Vario/SPX/Vita/Flexicode/ILX/ALP 1
22 72.88.701 Carrier plate cpl Spectra 1
23 |72.88.705 Label rewinding roller cpl Spectra 10X/SPE 10X/ILX 10X 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.875

INTERNAL REWINDER, INSIDE WINDING
SPECTRA 107/SPECTRA 108, OPTION

Modifications and errors excepted Spectra: 06.2023 123 /172



90.88.875
INTERNAL REWINDER, INSIDE WINDING
SPECTRA 107/SPECTRA 108, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1* 12.15.035 Clasp Spectra/Vario/PR28/PR48/PR49 1
2 12.40.410 Distance bolt M4x10 2
3 12.40.417 Distance bolt M4x17 Spectra/SPE 3
4 16.88.710 Washer Spectra/ILX "SRD" 1
5 37.28.010 Vibration absorption Spectra/SPE/SPX 1
6 40.01.006V Shaft protection 6 mm stainless 4
7 41.03.004V Lock washer M4 stainless 3
8 46.88.701 Bearing shaft Spectra/SPE 1
9 48.14.410V Pan screw M4x10 stainless 4
10 |48.15.002V Pan screw M4x10 stainless 3
11  |48.15.408V Pan screw M4x8 stainless 4
12 |48.16.410V Socket cap screw M4x10 stainless 3
13 48.16.412V Socket cap screw M4x12 stainless 1
14 |50.01.065V Lock washer 4.3 stainless 3
15 |50.01.096V Lock washer 4.3x20x1.25 stainless 1
16 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1
17* |52.01.007 Compression spring Spectra/SPE/Vario/PR25/26/28/45/48/49/1LX 1
18* |57.01.006 Grooved ball bearing 2
19* |[59.88.225 Toothed belt Spectra 1
20 |71.88.010 Stepper motor feed Spectra/SPE 1
21 |72.88.049 Toothed belt wheel cpl Spectra/SPE/SPX/Flexicode/ILX 1
22 72.88.701 Carrier plate cpl Spectra 1
23 |72.88.705 Label rewinding roller cpl Spectra 10X/SPE 10X/ILX 10X 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.890
LEPORELLO GUIDING
SPECTRA/SPECTRA Il 10X, OPTION

Modifications and errors excepted Spectra: 06.2023 125/172



90.88.890

LEPORELLO GUIDING

SPECTRA/SPECTRA 1l 10X, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.55.005 Spacer ring Vario/Spectra 2
2 16.55.005 Cover Vario/Spectra/SPE 2
3 16.55.060 Label guiding Vario/Spectra 2
4 45.55.005 F profile 133 mm Vario/Spectra 1
5 48.14.308 Pan screw M3x8 2
6* [48.16.005 Knurled screw M3x12 2
7 50.01.057 Lock washer 3.2 2
8 67.55.101 Dome nut Vario/Spectra 4

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.895
DAMPER FOR COVER
SPECTRA 107/SPECTRA 108, OPTION

Modifications and errors excepted Spectra: 06.2023 127 /172



90.88.895

DAMPER FOR COVER

SPECTRA 107/SPECTRA 108, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.88.901 Plug for damper Spectra 2
2 37.88.901 cogged belt 80 teeth 1
3 40.01.004 Shaft protection 4 mm 2
4 40.02.010 Protective ring 10 mm 2
5 41.03.003 Lock washer M3 7
6 47.04.001 Hexagon nut M3 3
7 48.14.306 Pan screw M3x6 4
8 50.01.056 Lock washer 14x6.1x0.5 stainless 3
9 67.88.901 COVER RIGHT SIDE 1
10 |[67.88.910 COVER ANGLE FOR DAMPING SPECTRA 1
11 |67.88.915 BRACKET 1
12 |67.88.920 ROCKING LEVER 1
13 |67.88.925 RAIL FOR DAMPING 1
14 |67.88.930 COVER LEFT SIDE 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.896

ULTRASONIC LABEL PHOTOCELL, NO RETROFIT POSSIBLE
SPECTRA 108, OPTION FOR NEW PRINTER

Modifications and errors excepted Spectra: 06.2023 129 /172



90.88.896

ULTRASONIC LABEL PHOTOCELL, NO RETROFIT POSSIBLE

SPECTRA 108, OPTION FOR NEW PRINTER

Pos [ldent-No. Descriptionl Description2 Quantity
1 31.03.090 Ultrasonic fork sensor 1
2 45.88.992 Bracket for ultrasonic photocell Spectra 1
3 48.16.004 Socket cap screw M4x25 2
4 48.16.420 Socket cap screw M4x20 2
5 50.01.065 Lock washer 4.3 2
6 67.88.990 Cover plate, below for ultrasonic photocell Spectra 108 1
7 71.88.990 Connecting line ultrasonic photocell Spectra 1
8 72.88.990 Support plate for ultrasonic photocell Spectra 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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TRANSFER RIBBON SAVING, NO RETROFIT POSSIBLE

SPECTRA 162/SPECTRA 160, OPTION

90.88.940
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Spectra: 06.2023

Modifications and errors excepted



90.88.940

TRANSFER RIBBON SAVING, NO RETROFIT POSSIBLE

SPECTRA 162/SPECTRA 160, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.88.015 Spacer sleeve Spectra/SPE/Vario/SPX/Vita 1
2* 10.88.020 Eccentric bearing Spectra/SPE/SPX/Vita/Duoprint/ILX 1
3 12.40.410 Distance bolt M4x10 2
4 12.40.440 Distance bolt M4x40 3
5 12.88.410 Distance bolt M4x22.3 3
6* 18.88.205 Transport roller Spectra 162/SPE 160/LPM Il 16X 1

37.28.010 Vibration absorption Spectra/SPE/SPX 1

37.88.201 Antistatic brush Spectra 160/Spectra 162/SPE/Duoprint 160 1

40.01.003 Shaft protection 3.2 mm 1
10 |40.01.006 Shaft protection 6 mm 1
11 (41.03.004 Lock washer M4 8
12 |45.88.405 Spacer Spectra/SPE 1
13 |48.03.004 Countersunk screw M2.5x6 3
14  148.10.005 Setscrew M4x4 2
15 |48.14.306 Pan screw M3x6 2
16 48.15.004 Countersunk screw M4x16 6
17 48.15.316 Countersunk screw M3x16 2
18 48.15.412 Pan screw M4x12 1
19 |48.16.410 Socket cap screw M4x10 7
20 48.16.440 Socket cap screw M4x40 1
21 50.01.012 Lock washer 18x8.15x1.0 stainless 1
22 50.01.057 Lock washer 3.2 2
23 |50.01.065 Lock washer 4.3 7

24* |57.01.007 Grooved ball bearing 2

25* [57.03.010 Grooved ball bearing 1
26 159.88.032 Toothed belt wheel Spectra/SPE/SPX/Vita/Flexicode/ALP 1

27* 159.88.300 Toothed belt Spectra/Vita/ILX 10X 1

28* 159.88.301 Toothed belt Spectra/DPM Il ¢ 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.940

TRANSFER RIBBON SAVING, NO RETROFIT POSSIBLE
SPECTRA 162/SPECTRA 160, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
59.88.406 Toothed belt Spectra/SPE/Vita/Flexicode 1

29 |71.88.015 Photocell printhead cpl Spectra/SPE 1

30 |71.88.401 Stepper motor ribbon saving Spectra/SPE, right 1

31 71.88.701 Stepper motor Spectra 1

32* |72.88.034 Toothed belt wheel cpl Spectra/SPE/SPX/Vita/ILX 10X 1

33 |72.88.403 Washer cpl Duoprint 160/LPM Il 16X 1

34 |72.88.425 Sole plate ribbon saving cpl Spectra/SPE/Duoprint 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.950

DISPENSER UNIT WITHOUT PHOTOCELL
SPECTRA 16X/SPECTRA 1l 16X, OPTION

134 /172

Spectra: 06.2023

Modifications and errors excepted



90.88.950
DISPENSER UNIT WITHOUT PHOTOCELL
SPECTRA 16X/SPECTRA Il 16X, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.55.306 Knurled knob green Spectra Il 1
2 12.88.501 Pin Spectra/SPE/ILX 1
3 16.88.505 Dispenser roller Spectra 6
4 16.88.510 Lever Spectra/SPE/Vario/ILX 1
5 40.01.002 Shaft protection 2.3 mm 1
6 40.01.003 Shaft protection 3.2 mm 5
7 40.01.004 Shaft protection 4 mm 7
8 45.88.503 Dispensing pillar Spectra 162 1
9 45.88.508 Strut Spectra 162 1
10 |45.88.510 Bearing Spectra/SPE/ILX 1
11 |46.88.508 Shaft for pressure roller Spectra 162 1
12 |46.88.513 Roller shaft for dispenser Spectra 1
13 |46.88.518 Dispenser shaft Spectra 162 1
14 148.10.004 Setscrew M3x4 1
15 |48.15.003 Countersunk screw M3x6 4
16 48.15.310 Countersunk screw M3x10 4
17 48.15.406 Countersunk screw M4 x 6 2
18 48.16.306 Socket cap screw M3x6 2
19 |52.01.019 Compression spring Vario/Pica/Spectra/for dispenser unit ILX 1
20 |67.88.501 DISPENSING PLATE LEFT SIDE 1
21 |67.88.505 DISPENSING PLATE RIGHT SIDE 1
22 72.88.513 Pressure shaft cpl Spectra 162 1

23* |72.88.520 Pressure roller cpl Spectra/SPE/ILX 5

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

135/172



90.88.953

DISPENSER UNIT WITHOUT PHOTOCELL
SPECTRA 216/SPECTRA 11 216, OPTION

136/172

Spectra: 06.2023

Modifications and errors excepted



90.88.953
DISPENSER UNIT WITHOUT PHOTOCELL
SPECTRA 216/SPECTRA Il 216, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.55.306 Knurled knob green Spectra Il 1
2 12.88.501 Pin Spectra/SPE/ILX 1
3 16.88.505 Dispenser roller Spectra 8
4 16.88.510 Lever Spectra/SPE/Vario/ILX 1
5 40.01.002 Shaft protection 2.3 mm 1
6 40.01.003 Shaft protection 3.2 mm 7
7 40.01.004 Shaft protection 4 mm 9
8 45.88.504 DISPENSING PILLAR 1
9 45.88.509 STRUT 1
10 |45.88.510 Bearing Spectra/SPE/ILX 1
11 |46.88.509 Shaft for pressure roller Spectra 216 1
12 |46.88.514 Roller shaft for dispenser Spectra 216 1
13 |46.88.519 Dispenser shaft Spectra 216 1
14 148.10.004 Setscrew M3x4 1
15 |48.15.003 Countersunk screw M3x6 4
16 48.15.310 Countersunk screw M3x10 4
17 48.15.406 Countersunk screw M4 x 6 2
18 48.16.306 Socket cap screw M3x6 3
19 |52.01.019 Compression spring Vario/Pica/Spectra/for dispenser unit ILX 1
20 |67.88.501 DISPENSING PLATE LEFT SIDE 1
21 |67.88.505 DISPENSING PLATE RIGHT SIDE 1
22 72.88.514 Pressure shaft cpl Spectra 216 1

23* |72.88.520 Pressure roller cpl Spectra/SPE/ILX 6

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

1371172



90.88.955
DISPENSER UNIT WITH PHOTOCELL
SPECTRA 16X/SPECTRA Il 16X, OPTION

Modifications and errors excepted Spectra: 06.2023 138 /172



90.88.955

DISPENSER UNIT WITH PHOTOCELL
SPECTRA 16X/SPECTRA 1l 16X, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.88.505 Pillar Spectra 1
2 42.05.001 Grooved taper pin 3 x 8 mm 1
3 48.04.208 Screw M2x8 1
4 48.14.306 Pan screw M3x6 1
5 48.15.310 Countersunk screw M3x10 1
6 50.01.009 Lock washer 5x2x0.3 1
7 50.01.057 Lock washer 3.2 1
8 67.88.515 Slider Spectra 1
9 71.88.501 Dispensing photocell cpl Spectra 1
10 [90.88.950 Dispenser unit without photocell Spectra 16X/Spectra Il 16X, option 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.958
DISPENSER UNIT WITH PHOTOCELL
SPECTRA 216/SPECTRA Il 216, OPTION

Loctite?245

Modifications and errors excepted Spectra: 06.2023 140/ 172



90.88.958

DISPENSER UNIT WITH PHOTOCELL
SPECTRA 216/SPECTRA Il 216, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.88.505 Pillar Spectra 1
2 42.05.001 Grooved taper pin 3 x 8 mm 1
3 48.04.208 Screw M2x8 1
4 48.14.306 Pan screw M3x6 1
5 48.15.310 Countersunk screw M3x10 1
6 50.01.009 Lock washer 5x2x0.3 1
7 50.01.057 Lock washer 3.2 1
8 67.88.515 Slider Spectra 1
9 71.88.501 Dispensing photocell cpl Spectra 1
10 |90.88.953 Dispenser unit without photocell Spectra 216/Spectra Il 216, option 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.960

CUTTER UNIT

SPECTRA 160/SPECTRA 1 162, OPTION

142 /172

Spectra: 06.2023

Modifications and errors excepted



90.88.960
CUTTER UNIT
SPECTRA 160/SPECTRA | 162, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.88.615 Distance bolt M3x15 Spectra 3
2 40.01.007 Shaft protection 7 mm 1
3 41.03.003 Lock washer M3 16
4 41.03.004 Lock washer M4 4
5 43.07.030 Spring 3 x 6 mm 1
6 45.88.613 ANGLE STRUT 1
7 45.88.618 STRUT 1
8 45.88.623 Spacer pillar Spectra 162 1
9 46.88.603 Cutter shaft Spectra 162 1
10 |46.88.608 cogged belt 80 teeth 1
11  |48.04.208 Screw M2x8 1
12 48.14.306 Pan screw M3x6 3
13 |48.15.003 Countersunk screw M3x6 6
14 |48.15.304 Countersunk screw M3x4 3
15 48.16.306 Socket cap screw M3x6 15
16 48.16.310 Socket cap screw M3x10 2
17 |48.16.408 Socket cap screw M4x8 10
18 48.16.410 Socket cap screw M4x10 4
19 |50.01.009 Lock washer 5x2x0.3 1
20 |50.01.011 Washer 10x16x1.0 1
21 |50.01.057 Lock washer 3.2 2
22 50.88.605 Washer Spectra 108/Spectra 162/Spectra 216 1
23 152.88.603 Spring sheet Spectra 162 1
24 159.88.035 Toothed belt wheel Spectra 108/Spectra 162 1

25* 159.88.225 Toothed belt Spectra 1
26 |67.88.603 Cutter ledge Spectra 107/Spectra 108 1
27 |67.88.608 Angle Spectra 162 1
28 67.88.610 Cover Spectra 108/Spectra 162/Spectra 216 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.960

CUTTER UNIT
SPECTRA 160/SPECTRA | 162, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
29 67.88.623 Front sheet Spectra 162 1
30 |67.88.625 ANGLE FOR PHOTOCELL 1
31 |67.88.633 Angle, above Spectra 162 1
32 71.88.601 Motor + photocell cpl Spectra 107/Spectra 108/Spectra 162 1
33 |72.88.610 Cutter plate cpl, left Spectra 108/Spectra 162 1
34 |72.88.615 Cutter plate cpl, right Spectra 108/Spectra 162 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

1441172



90.88.965

CUTTER UNIT GUILLOTINE

SPECTRA | 216

145/172

Spectra: 06.2023

Modifications and errors excepted



90.88.965

CUTTER UNIT GUILLOTINE

SPECTRA |1 216

Pos [ldent-No. Descriptionl Description2 Quantity
10.55.005 Spacer ring Vario/Spectra 1
10.55.201 Spacer Vario/Vita ll/Spectra 1l 216 2

3 12.88.655 Adjusting screw Spectra 216/Vita 1
4* 16.55.201 Sliding part Vario/Spectra 216/Vita/Pica 1
5 16.88.650 Guiding Spectra 216 2
6 35.01.002 Cable joint 100x2.5 mm 1
7 40.01.003 Shaft protection 3.2 mm 10
8 40.01.004 Shaft protection 4 mm

9 41.01.007 Rosette 4x9 mm

10 [41.03.004

Lock washer M4

11 |42.13.414V

Grooved pin 4 x 14 mm

12 |45.48.501

MOVEABLE BEARING

13 |45.88.650 STRUT

14 |45.88.660 MOTOR BRACKET

15 ]45.88.685 Whip bearing Spectra 216

16 |46.88.655 Whip shaft Spectra 216/Vita Il/Pica Il
17 |46.88.660 Bearing shaft Spectra 216

18 ]46.88.690 Shaft Spectra 216

19 |47.04.001

Hexagon nut M3

20 148.01.316

Hexagon screw M3x16

21 |48.10.505

Setscrew M5x5

22 |48.14.304

Pan screw M3x4

23 |48.14.306

Pan screw M3x6

24 148.15.003

Countersunk screw M3x6

25 |48.15.206

Pan screw M2.5x6

26 |48.15.308

Countersunk screw M3x8

27 48.15.406

Countersunk screw M4 x 6

28* 148.16.001

Knurled screw M3x6

PO |AR|O|IWININ|IWIFRIFPINININ|IFP IR P IN]IAIN]RE

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.965
CUTTER UNIT GUILLOTINE
SPECTRA | 216

Pos [ldent-No. Descriptionl Description2 Quantity
29 48.16.308 Socket cap screw M3x8 6
30 |48.16.312 Socket cap screw M3x12 2
31 48.16.416 Socket cap screw M4x16 4
32 |50.01.057 Lock washer 3.2 7
33 |52.02.024 Tension spring Vario/Spectra 216 2
34* [57.02.090 Slide bearing 1
35 |67.55.245 Adjusting plate Vario/Spectra 216/Vita ll/Pica Il 1
36 |67.88.326 COVER PLATE BELOW 1
37 |67.88.392 Cover, right Spectra 216 1
38 |67.88.655 Cutter ledge fixed Spectra 216 1
39 |67.88.660 SOLE PLATE 1
40 |67.88.665 SOLE PLATE 1
41 |67.88.670 Reinforcing plate Spectra 216 1
42 167.88.675 LOWER PLATE 1
43 67.88.685 Plate Spectra 216 1
44  167.88.690 FRONT PLATE 1
45 167.88.695 FRONT PLATE 1
46 71.88.650 Stepper motor Spectra 216 1
47 72.88.665 Bearing lever Spectra 216 1
48 |72.88.680 Cutter sheet cpl Spectra 216 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.970

INTERNAL REWINDER, OUTSIDE WINDING
SPECTRA 162, OPTION

Modifications and errors excepted Spectra: 06.2023 148 /172



90.88.970
INTERNAL REWINDER, OUTSIDE WINDING

SPECTRA 162, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.40.410 Distance bolt M4x10 2
2 12.40.417 Distance bolt M4x17 Spectra/SPE 3
3 12.88.703 Clasp Spectra 162/SPE 160 1
4 16.88.710 Washer Spectra/ILX "SRD" 1
5 37.28.010 Vibration absorption Spectra/SPE/SPX 1
6 40.01.006V Shaft protection 6 mm stainless 4
7 41.03.004V Lock washer M4 stainless 3
8 46.88.703 Bearing shaft Spectra 162/SPE 160 1
9 48.14.410V Pan screw M4x10 stainless 4
10 |48.15.002V Pan screw M4x10 stainless 3
11  |48.15.408V Pan screw M4x8 stainless 4
12 |48.16.410V Socket cap screw M4x10 stainless 3
13 48.16.412V Socket cap screw M4x12 stainless 1
14 |50.01.065V Lock washer 4.3 stainless 3
15 |50.01.096V Lock washer 4.3x20x1.25 stainless 1
16 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1

17* |52.01.007 Compression spring Spectra/SPE/Vario/PR25/26/28/45/48/49/1LX 1

18* |57.01.006 Grooved ball bearing 2

19* |[59.88.225 Toothed belt Spectra 1
20 71.88.701 Stepper motor Spectra 1

21* |72.88.048 Toothed belt wheel cpl Spectra/SPE/Vario/SPX/Vita/Flexicode/ILX/ALP 1
22 72.88.703 Carrier plate cpl Spectra 162/Spectra 216/SPE 160 1
23 72.88.708 Label rewinding roller cpl Spectra 162/SPE 160 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.973

INTERNAL REWINDER, OUTSIDE WINDING
SPECTRA 216, OPTION

Modifications and errors excepted Spectra: 06.2023 150/ 172



90.88.973
INTERNAL REWINDER, OUTSIDE WINDING

SPECTRA 216, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.40.410 Distance bolt M4x10 2
2 12.40.417 Distance bolt M4x17 Spectra/SPE 3
3 12.88.704 Clasp Spectra 216 1
4 16.88.710 Washer Spectra/ILX "SRD" 1
5 37.28.010 Vibration absorption Spectra/SPE/SPX 1
6 40.01.006V Shaft protection 6 mm stainless 4
7 41.03.004V Lock washer M4 stainless 3
8 46.88.704 Bearing shaft Spectra 216 1
9 48.14.410V Pan screw M4x10 stainless 4
10 |48.15.002V Pan screw M4x10 stainless 3
11  |48.15.408V Pan screw M4x8 stainless 4
12 |48.16.410V Socket cap screw M4x10 stainless 3
13 48.16.412V Socket cap screw M4x12 stainless 1
14 |50.01.065V Lock washer 4.3 stainless 3
15 |50.01.096V Lock washer 4.3x20x1.25 stainless 1
16 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1

17* |52.01.007 Compression spring Spectra/SPE/Vario/PR25/26/28/45/48/49/1LX 1

18* |57.01.006 Grooved ball bearing 2

19* |[59.88.225 Toothed belt Spectra 1
20 71.88.701 Stepper motor Spectra 1

21* |72.88.048 Toothed belt wheel cpl Spectra/SPE/Vario/SPX/Vita/Flexicode/ILX/ALP 1
22 72.88.703 Carrier plate cpl Spectra 162/Spectra 216/SPE 160 1
23 72.88.709 Label rewinding roller cpl Spectra 216 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

151/172



90.88.975

INTERNAL REWINDER, INSIDE WINDING
SPECTRA 162, OPTION

Modifications and errors excepted Spectra: 06.2023 152 /172



90.88.975
INTERNAL REWINDER, INSIDE WINDING

SPECTRA 162, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.40.410 Distance bolt M4x10 2
2 12.40.417 Distance bolt M4x17 Spectra/SPE 3
3 12.88.703 Clasp Spectra 162/SPE 160 1
4 16.88.710 Washer Spectra/ILX "SRD" 1
5 37.28.010 Vibration absorption Spectra/SPE/SPX 1
6 40.01.006V Shaft protection 6 mm stainless 4
7 41.03.004V Lock washer M4 stainless 3
8 46.88.703 Bearing shaft Spectra 162/SPE 160 1
9 48.14.410V Pan screw M4x10 stainless 4
10 |48.15.002V Pan screw M4x10 stainless 3
11  |48.15.408V Pan screw M4x8 stainless 4
12 |48.16.410V Socket cap screw M4x10 stainless 3
13 48.16.412V Socket cap screw M4x12 stainless 1
14 |50.01.065V Lock washer 4.3 stainless 3
15 |50.01.096V Lock washer 4.3x20x1.25 stainless 1
16 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1

17* |52.01.007 Compression spring Spectra/SPE/Vario/PR25/26/28/45/48/49/1LX 1
18* |57.01.006 Grooved ball bearing 2
19* |[59.88.225 Toothed belt Spectra 1
20 |71.88.010 Stepper motor feed Spectra/SPE 1
21 |72.88.049 Toothed belt wheel cpl Spectra/SPE/SPX/Flexicode/ILX 1
22 72.88.703 Carrier plate cpl Spectra 162/Spectra 216/SPE 160 1
23 72.88.708 Label rewinding roller cpl Spectra 162/SPE 160 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.978

INTERNAL REWINDER, INSIDE WINDING
SPECTRA 216, OPTION

Modifications and errors excepted Spectra: 06.2023 154 /172



90.88.978
INTERNAL REWINDER, INSIDE WINDING

SPECTRA 216, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.40.410 Distance bolt M4x10 2
2 12.40.417 Distance bolt M4x17 Spectra/SPE 3
3 12.88.704 Clasp Spectra 216 1
4 16.88.710 Washer Spectra/ILX "SRD" 1
5 37.28.010 Vibration absorption Spectra/SPE/SPX 1
6 40.01.006V Shaft protection 6 mm stainless 4
7 41.03.004V Lock washer M4 stainless 3
8 46.88.704 Bearing shaft Spectra 216 1
9 48.14.410V Pan screw M4x10 stainless 4
10 |48.15.002V Pan screw M4x10 stainless 3
11  |48.15.408V Pan screw M4x8 stainless 4
12 |48.16.410V Socket cap screw M4x10 stainless 3
13 48.16.412V Socket cap screw M4x12 stainless 1
14 |50.01.065V Lock washer 4.3 stainless 3
15 |50.01.096V Lock washer 4.3x20x1.25 stainless 1
16 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 1
17* |52.01.007 Compression spring Spectra/SPE/Vario/PR25/26/28/45/48/49/1LX 1
18* |57.01.006 Grooved ball bearing 2
19* |[59.88.225 Toothed belt Spectra 1
20 |71.88.010 Stepper motor feed Spectra/SPE 1
21 |72.88.049 Toothed belt wheel cpl Spectra/SPE/SPX/Flexicode/ILX 1
22 72.88.703 Carrier plate cpl Spectra 162/Spectra 216/SPE 160 1
23 72.88.709 Label rewinding roller cpl Spectra 216 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.990
LEPORELLO GUIDING
SPECTRA/SPECTRA Il 16X

Modifications and errors excepted Spectra: 06.2023 156 /172



90.88.990

LEPORELLO GUIDING

SPECTRA/SPECTRA 1l 16X

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.55.005 Spacer ring Vario/Spectra 2
2 16.55.005 Cover Vario/Spectra/SPE 2
3 16.55.060 Label guiding Vario/Spectra 2
4 45.88.903 F profile Spectra 162 1
5 48.14.308 Pan screw M3x8 2
6* [48.16.005 Knurled screw M3x12 2
7 50.01.057 Lock washer 3.2 2
8 67.55.101 Dome nut Vario/Spectra 4

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.992

LEPORELLO GUIDING
SPECTRA 216, OPTION

1/

I

0

0
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Modifications and errors excepted Spectra: 06.2023 158 /172



90.88.992

LEPORELLO GUIDING
SPECTRA 216, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.55.005 Spacer ring Vario/Spectra 2
2 16.55.005 Cover Vario/Spectra/SPE 2
3 16.55.060 Label guiding Vario/Spectra 2
4 45.88.904 F profile 243 mm Spectra 216 1
5 48.14.308 Pan screw M3x8 2
6* [48.16.005 Knurled screw M3x12 2
7 50.01.057 Lock washer 3.2 2
8 67.55.101 Dome nut Vario/Spectra 4

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.994

ULTRASONIC LABEL PHOTOCELL, NO RETROFIT POSSIBLE
SPECTRA 216, OPTION FOR NEW DEVICE

Modifications and errors excepted Spectra: 06.2023 160/ 172



90.88.994

ULTRASONIC LABEL PHOTOCELL, NO RETROFIT POSSIBLE

SPECTRA 216, OPTION FOR NEW DEVICE

Pos [ldent-No. Descriptionl Description2 Quantity
1 31.03.090 Ultrasonic fork sensor 1
2 45.88.992 Bracket for ultrasonic photocell Spectra 1
3 48.16.004 Socket cap screw M4x25 2
4 48.16.420 Socket cap screw M4x20 2
5 50.01.065 Lock washer 4.3 2
6 67.88.994 Cover plate, below for ultrasonic photocell Spectra 216 1
7 71.88.990 Connecting line ultrasonic photocell Spectra 1
8 72.88.992 Support plate for ultrasonic photocell cpl Spectra 216 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.995

DAMPER FOR COVER
SPECTRA 162, OPTION

Modifications and errors excepted Spectra: 06.2023 162 /172



90.88.995

DAMPER FOR COVER
SPECTRA 162, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.88.901 Plug for damper Spectra 2
2 37.88.901 cogged belt 80 teeth 1
3 40.01.004 Shaft protection 4 mm 2
4 40.02.010 Protective ring 10 mm 2
5 41.03.003 Lock washer M3 7
6 47.04.001 Hexagon nut M3 3
7 48.14.306 Pan screw M3x6 4
8 50.01.056 Lock washer 14x6.1x0.5 stainless 3
9 67.88.905 COVER RIGHT SIDE 1
10 |[67.88.910 COVER ANGLE FOR DAMPING SPECTRA 1
11 |67.88.915 BRACKET 1
12 |67.88.920 ROCKING LEVER 1
13 |67.88.925 RAIL FOR DAMPING 1
14 |67.88.930 COVER LEFT SIDE 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.996

ULTRASONIC LABEL PHOTOCELL, NO RETROFIT POSSIBLE
SPECTRA 162, OPTION FOR NEW DEVICE

Modifications and errors excepted Spectra: 06.2023 164 /172



90.88.996

ULTRASONIC LABEL PHOTOCELL, NO RETROFIT POSSIBLE

SPECTRA 162, OPTION FOR NEW DEVICE

Pos [ldent-No. Descriptionl Description2 Quantity
1 31.03.090 Ultrasonic fork sensor 1
2 45.88.992 Bracket for ultrasonic photocell Spectra 1
3 48.16.004 Socket cap screw M4x25 2
4 48.16.420 Socket cap screw M4x20 2
5 50.01.065 Lock washer 4.3 2
6 67.88.992 Cover plate, below for ultrasonic photocell Spectra 162 1
7 71.88.990 Connecting line ultrasonic photocell Spectra 1
8 72.88.990 Support plate for ultrasonic photocell Spectra 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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90.88.997

ULTRASONIC LABEL PHOTOCELL, NO RETROFIT POSSIBLE
SPECTRA 160, OPTION FOR NEW DEVICE

//

Modifications and errors excepted Spectra: 06.2023 166 /172



90.88.997

ULTRASONIC LABEL PHOTOCELL, NO RETROFIT POSSIBLE

SPECTRA 160, OPTION FOR NEW DEVICE

Pos [ldent-No. Descriptionl Description2 Quantity
1 31.03.090 Ultrasonic fork sensor 1
2 45.88.992 Bracket for ultrasonic photocell Spectra 1
3 48.16.004 Socket cap screw M4x25 2
4 48.16.420 Socket cap screw M4x20 2
5 50.01.065 Lock washer 4.3 2
6 67.88.993 Cover plate, below for ultrasonic photocell Spectra 160 1
7 71.88.990 Connecting line ultrasonic photocell Spectra 1
8 72.88.991 Support plate for ultrasonic photocell cpl Spectra 107/Specta 160 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023

167 /172



92.66.014
REWINDER PR 45 Il
DIAMETER = 270 MM, MAX PRINT SPEED UP TO 300 MM/S

Modifications and errors excepted Spectra: 06.2023 168 /172



92.66.014

REWINDER PR 45 I

DIAMETER = 270 MM, MAX PRINT SPEED UP TO 300 MM/S

Pos [ldent-No. Descriptionl Description2 Quantity

10.92.010 Intermediate ring PR45 11

10.92.030 Adjusting ring PR 45 1
3 12.92.010 Clamp PR45 1
4* 16.01.011 Elastic bumper self-adhesive 20.6x20.6x7.6 mm 4
5 16.92.005 Rewinding roll PR45 1
6 16.92.007 Bogie wheel PR45 1
7 16.92.009 Bearing PR45 1
8 25.05.001 CONNECTOR 0,3
9 25.09.002 Ferrule 0.25 2
10 |26.01.048 Switch 2pin 1
11 |28.48.925 Winder connecting cable for PR48/PR 45 || 1
12 |28.92.003 Cable cpl PR 45 2
13 |28.92.015 Adapter cable 1
14 |29.02.005 Condenser 1
15 |30.08.010 Resistance 22 OHM 10% 1
16 |35.01.002 Cable joint 100x2.5 mm 1
17 ]40.01.004 Shaft protection 4 mm 1
18 41.01.007 Rosette 4x9 mm 2
19 |41.03.006 Lock washer M6 1
20 |42.03.002 Grooved taper pin 2x6 1
21 |46.92.005 Return pulley PR45 1
22 48.10.005 Setscrew M4x4 3
23 148.15.002 Pan screw M4x10 3
24 48.15.003 Countersunk screw M3x6 2
25 |48.15.308 Countersunk screw M3x8 2
26 48.15.312 Countersunk screw M3x12 2
27 |48.16.312 Socket cap screw M3x12 5
28 48.16.410 Socket cap screw M4x10 2

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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92.66.014

REWINDER PR 45 I
DIAMETER = 270 MM, MAX PRINT SPEED UP TO 300 MM/S

Pos [ldent-No. Descriptionl Description2 Quantity
29 48.16.412 Socket cap screw M4x12 1
30 48.20.612 Socket cap screw M6x12 1
31 50.01.057 Lock washer 3.2 4
32 |50.01.065 Lock washer 4.3 2
33 50.01.096 Lock washer 4.3x20x1.25 1
34 |50.15.005 Brake washer Spectra/Vario/Vita/ILX/Duoprint, only replacement 2
35* 152.01.007 Compression spring Spectra/SPE/Vario/PR25/26/28/45/48/49/1LX 1
36* |[57.01.006 Grooved ball bearing 2
37 |59.02.045 Toothed belt wheel PR45 11 1
38 |59.02.459 COGGED BELT DRIVE 1
39 |66.92.002 BOTTOM PLATE 1
40 |66.92.006 COVER BASE 1
41 |66.92.016 COVER 1
42 |71.92.003 Motor cpl PRA45 Il 1
43 |72.92.016 Support cpl PR45 11 1
44 |72.92.018 Bearing shaft cpl PR45 11 1
45 |72.92.020 Brake ring cpl PR45 1
46 |72.92.027 Roller disc cpl 270/40 mm PR45 2

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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92.66.050A

UNWINDER PA 50A, FOR LABEL CORE 40 MM
COMPA/VARIO/NITA/SPECTRA

Modifications and errors excepted Spectra: 06.2023 171/172



92.66.050A

UNWINDER PA 50A, FOR LABEL CORE 40 MM
COMPA/VARIO/NITA/SPECTRA

Pos [ldent-No. Descriptionl Description2 Quantity
1* 16.01.011 Elastic bumper self-adhesive 20.6x20.6x7.6 mm 4
2 46.92.010 Return pulley PAS50A 1
3 48.15.412 Pan screw M4x12 2
4 66.92.103 Unwinding unit Compa/Vario/Spectra 1
5 72.92.075 Roller bearing shaft cpl 40 mm PA50/PAGO 1

*Recommended spare part

Modifications and errors excepted

Spectra: 06.2023
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